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1. The parts classified as ass’y items may cause damage to the machine or bad sewing
when they are separately assembled. Hence, when they are ordered, they can be

purchased as ass’y items only.
2. This is a parts book. It cannot be used as a manual.

3. Parts are Subject to change in Design Without Prior Notice.
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Pattern S/M Model Il 7|S7&

Sunstar Pattern System
HWAEL wfE A|AE

SPS/A-00O0O-HS

Stitch Type AI2F 7 &

Series
Alg|=

S:Standard Stitch
P:Perfect Stitch

Sewing Area (XxY)

SHHe F2
5030 : 500mm x 300mm
3020 : 300mm x 200mm

— Material Type & +
G:General Material (gH2)
H:Heavy Material (£228)

Hr
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Ref. No. Parts No. Note Name of Parts = ] Q'ty Ass'\i;nbly
A-1 AAB-SM001800 Arm, Bed ofgh-H| E (=) 1Set
A-1-1 CAB-AA002103 Arm ofef 1
A-1-2 PSC-AC005200 Bolt otetHl=E Zet 2E 4
A-1-3 DPN-AB000100 Pin ofeh-Hl = Zet 53 H 2
A-3 CMB-LA001001 Face Plate e 1
A-4 01S008S-306H Face Plate Gasket [ R Eats 1
A-5 DSC-BJ000200 Screw(11/64"n=28) S DYLEAL 3
A-6 DPK-CB000200 Rubber Cap for Face Plate W n 2ol 1
A-7 CMB-LA000100 Thread Take Up Cover A 7| 1
A-8 DSC-BJ000300 Screw(9/64"n=28) AR 7| HH ELIAL 1
A-9 CMB-LB000100 Left Cover IS 7 1
A-10 CMB-FC000200 Left Cover Gasket =5 A TtAZ 1
A-11 DSC-BJ000200 Screw(15/64"n=28) ZE A THLIAL 3
A-13 CMB-LD000200 Warning Sticker a0 AE|AH 1
A-14 CMB-HK000800 Thread Guide A Aok (A) 1
A-15 DSN-AA000400 Screw(15/64"n=28) Alokfi(A) DHHE 1
A-16 CMB-HK000900 Thread Guide B Aokl (B) 1
A-17 DSC-BF000400 Screw(15/64"n=28) Aol (B) IHLIA} 1
A-18 CMB-HK000200 Thread Guide L Aokl (=) 1
A-19 DSC-BA000100 Screw(9/64"n=28) Aokl (ZH D™ LEAL 1
A-20 CMB-HK000600 Thread Guide R Aol () 1
A-21 DSC-BA000100 Screw(9/64"n=28) Aol () DYLIAL 1
A-22 CMB-HK001100 Arm Thread Guide ofet AlotLf Zo| 1
A-23 Arm Thread Guide nut ofet Moty Ho| DHHE 1
A-24 CMB-HK000700 Thread Guide L Aokl (st 1
A-25 DSC-BA000100 Screw(9/64"n=28) Aokl (8 DY LEAL 1
A-26 AMB-PS000200 Silicon Tank Ass’y d2lE 27 Y3 (x) 1Set
A-26-1 CMB-JB000100 Silicon Tank AE|Z =7 W3 1
A-26-2 CMB-JJ000100 Silicon Oil Window Azl 7 1
A-26-3 01S040S-306H Silicon Felt Ae|Z =7 83 9E 1
A-26-4 CMB-JLO00101 Felt Holder for Silicon Qil Supply AelZ =27 83 2 E &ol 1
A-27 DSC-CB000300 Screw(11/64"n=28) Ae|E 27 Y3 ELAL 1
A-28 AS600-000008 Safety Plate Ass’y M IH( ) 1Set
A-28-1 CMB-BJ000900 Safety Plate ORIk 1
A-28-2 CMB-BB000100 Safety Plate Bracket oM I =23l 1
A-28-3 CMB-BG000100 Safety Plate Holder SHM I 20 1
A-28-4 DSC-FA000100 Safety Plate Holder Screw OHM fIF CHAFA} 1
A-28-5 DSN-AA000300 Nut(11/64"n=40) ORI CHIALE HE 1
A-28-6 DWS-AA000400 Washer OFM HH CHOFAL 2bM 1
A-28-7 DSP-AC000100 Safety Plate Spring oM A= 1
A-28-8 DSC-HD000100 Safety Plate Hook oFMEt A=l Zo| 1
A-28-9 DSN-AA000200 Nut(9/64"n=40) oFME A=E Zo| HE 1
A-28-11 DSC-BJ000200 Screw(11/64"n=40) OFM HH E LEA} 2
A-28-12 DWS-AA000500 Washer OFM HH E LEAL 2bM 2
A-29 DSC-BJ000200 Safety Bracket Screw oHM I 2213 ELIAL 2
A-30 GP-019553-00 Emergency Switch H| A S/W 1
A-31 CMB-BB000200 Emergency Switch Bracket H|AS/W 22 1
A-32 DSC-BJ000200 Emergency Switch Screw H| Ak S/W 2213 ELA} 2
A-34 CMB-LA007400 Top Cover SFA 1
A-35 DSC-BF008400 Top Cover Screw SEA AY LA 8
A-36 DPK-CB000200 Rubber Cap SIEH D120 (d=¢$10.5) 1
A-37 44-116M-7900 Qil Sticker 2 AE|H 2
A-38 DPK-CB000200 Needle Bar Rubber Cap =0 D207 (d=¢8.3) 1
A-39 DPK-CB000200 Arm Upper Part Rubber Cap ARM A2 D207l (d=¢p12) 1
A-40 DPK-CB000100 Arm Rubber Cap(L) ARM D207l i (d=d16) 2
A-41 DPK-CB000200 Arm Rubber Cap(M) ARM D207 &(d=¢10.5) 3
A-42 DPK-CB000700 Arm Rubber Cap(S) ARM 2 0b7H 2~(d=¢8.3) 1

NOTE: HS—Heavy Material (F2&)

GS—General Material (& gH&) o
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Ref. No. Parts No. Note Name of Parts = o Q'ty | Applied
A-43 GP-001671-03 HS |Model Mark(HS) 2d 0t 3(HS) 1
A-44 GP-009257-02 GS [Model Mark(GS) 28 0}3(GS) 1
A-45 PTC-AH000100 Cable Holder 7 0lE = (5N) 3
A-46 DSC-BJ000200 Screw H0|E O E LA 3
A-47 CAB-AB001600 Bed H = 1
A-48 PSC-AC005200 Screw(M10, L35) H = D™ LA} 4
A-49 PWS-CA001700 Spring Washer H= DFLIA AT 20 4
A-50 PWS-AA002200 Washer Hl = DF LA HobA 4
A-53 PSC-AC007700 Screw(M8, L35) H| = AETH LA} 3
A-54 PSN-AA002200 Nut HE AEH LIAFHE 3
A-56 PSC-AC007800 Screw(M8, L100) HIE AETH LIALC 1
A-57 PSN-AA002200 Nut HE AEH LIAFC HE 1
A-58 CMB-LA007500 Belt Cover WHE HH 1
A-59 DSC-HB001400 Supporter for Belt Cover A YHEHH X|X|2 A 2
A-60 DSC-HB001300 Supporter for Belt Cover B WEI Y X|X|= B 2
A-61 DSC-HB001200 Supporter for Belt Cover C WEFHH X|X|& C 1
A-62 PSC-AC004000 Screw W E I DFLIAL 5

NOTE: HS—Heavy Material (F2&)

GS—General Material (2 Et2)

D
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Ref. No. Parts No. Note Name of Parts = H Q'ty Ass’\lecr)nbly
B-1 CUS-KG000800 Upper Shaft A 1
B-2 CUS-DA000100 Link Cam EERL] 1
B-3 DWS-AA000100 Link Cam Washer 3 A AN 1
B-4 DSC-BF000700 Screw(15/64"n=28) 23 2 ELAL 1
B-5 DSC-BJ000100 Screw(9/32"n=28) 23 A ELAFAY 1
B-6 DSC-BF000800 Screw(15/64"n=28) 3 A DYLAKB” 1
B-7 DBS-DB000100 Upper Shaft Bushing(F) A H Y 1
B-8 DSC-CB000500 Screw(15/64"n=28) AE M KA IXLIAL 1
B-9 CUS-CF000100 Bobbin Winder Driving Wheel Az s 8 1
B-10 DSC-CB000100 Screw for Bobbin Winder Driving AT 5 & EUAL 2
B-11 DBS-DB000200 Upper Shaft Bushing(M) o= 3 8 1
B-12 DSC-CB000500 Screw(15/64"n=28) AE F Y IHUA 1
B-13 DCL-AA000100 Upper Shaft Collar A% 72} 1
B-14 DSC-CB000400 Screw(1/4”n=40) ALE Fl2b E LA} 2
B-15 CUS-DB000100 Crank Balancer EEER=EN 1
B-16 CUS-BJ000100 Fix Plate for Crank Balancer Y3 WA T 1
B-17 DSC-BA000500 Screw(3/16"n=28) Y3 WAHA DHLIAL 2
B-18 DBS-DA003100 Rear Bushing For Upper Shaft a5 F 2d 1
B-19 PBR-BA000100 Needle Bearing(KT151917) L o|EH ol 1
B-20 DCL-AA003100 Sensor Collar AE MM 72t 1
B-21 DSC-CB000500 Screw(15/64"n=28) AF MM Ftal DF LA} 2
B-22 CUS-BJ000300 Sensor Plate AE MM 1
B-23 DSC-BJ000300 Screw(9/64"n=40) AbE MMEF T UEAL 2
B-25 025029S-306H Upper Shaft Sensor AE MM 1
B-27 CUS-BJ000400 Sensor Bracket AR MM B2 1
B-28 SC-0548-4122 Screw(3/16"n=28) ALE MM 22121 E LA} 2
B-29 DPL-BC001000 Timing Puller For Upper Shaft AF Elo|Y E2| 1
B-30 PSC-CB001100 Screw A% Elo|Y Ea| IFLIA} 2
B-31 PBT-BC000600 Belt for Upper Shaft A ElO|Y HE 1
B-32 CUS-BB000700 Idler Base oto| 21 H|o|A 1
B-33 PSC-AC008300 Screw(M8, L30) oto| &2 Ho|A ™LA} 2
B-34 PWS-CA002000 Spring Washer oto| £2f H|O|A DNHLIAL AR 2bN 2
B-35 PWS-AA001700 Idler Washer ofo| =2 Ho|A DHLIAL HelM 2
B-36 CUS-KF000400 Idler Shaft oto|E2 & 1
B-37 PBR-AA004300 Idler Bearing(62/22zz) oto| =2{ o1& (62/22z22) 1
B-38 DWS-AA007900 Idler Washer oto| &2 2N 1
B-39 SC-0140-4111 Stopper Screw for Idler Bearing(1/4”n=28)|ot0| S2] HO{& AEH LIA} 1
B-40 CUS-CG000300 Idler ofto| &2 1
B-41 SC-A308-5607 Idler Shaft Screw oto| £ & IHLIA} 2
B-42 DMT-AC000100 Main Driving Motor 0 ol 7 2 E{ 2t 1
B-43 CUS-BJ000600 Fixed Plate Main Driving Motor Heol7+E 2E FE 1
B-44 PSC-AC003700 Screw Hol7ES2E TELIAL 4
B-45 PWS-CA000800 Spring Washer Hol7E el D LIAL AT YN 4
B-46 PWS-AA000900 Washer Mol TS 2Ef THLIAL Bt 3
B-47 PSC-AC008400 Screw(M8, L30) Mol & 2Ef FEI DA LA 3
B-48 PWS-CA002000 Spring Washer Hol TS 2E] FET DHULIAL AT LN 3
B-49 PWS-AA001700 Washer Hol7E 2 e FET DM LIAL EH et 1
B-50 CUS-BB000800 Main Motor Bracket Heol7E e 22l 1
B-51 DPL-BC001800 Spacer For Main Motor ol 2B A O|AM 4
B-52 PSC-AC007700 Screw(M8, L35) Mol TS 2Ef E2p7 DH LA} 4
B-53 PWS-CA001500 Spring Washer Hol7E e B2l DHLIAL AT Z QLY 4
B-54 PWS-AA001700 Washer Mol s 2Ef HalZl DH LAl B ot 1
B-55 CUS-BK000100 Adjusting Block For Main Belt HOoIHE HHXHEH 2
B-56 PSC-AC003700 Screw(M5, L20) H QW E =N E THLIAL 1
B-57 PSC-AC008500 Adjusting Block Screw (M6, L40) QI E ZHad ZELIAL 1
B-58 PSN-AA000900 Nut Mol E T =F LIAL LHE 1
B-59 DPL-BC001800 Pulley H el 2 El E2| 2

NOTE: HS—Heavy Material (¥ 2&

)

GS—General Material (& gH&)

D
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Assembly

Ref. No. Parts No. Note Name of Parts = H Q'ty No
B-60 DSC-CB000500 Screw E LA 1
B-61 045201S-306H Needle Bar Hh=Ch 1
B-62 DBS-DA000200 Needle Bar Bushing e &RY 1
B-63 DSC-CB000300 Screw(11/64”n=40) SO ARA ELIAL 1
B-64 04S104S-306H Needle Bar Bushing(L) Hhstl SR 1
B-65 DSC-CB000300 Screw dhsrH sHRA ELAL 1
B-66 04S106S-306H Needle Bar Guide Black Htsoi o= 1
B-67 CNB-HK000100 HS [Thread Guide for Needle Bar(H) Hh=C] Aokl (H) 1
B-68 04S008S-306H GS |Thread Guide for Needle Bar(G) dhsCh A bl (G) 1
B-69 DSC-BF000100 Screw HtE DM LA} 1
B-70 006-007-0011 HS |Needle(DPX17 #18) HH=(DPX17 #18) (R 22) 1
B-71 006-007-0013 GS [Needle(DPX5 #14) HHs(DPX5 #14) (L) 1
B-72 085201S-306H Thread Take—Up Lever Ass’y AR 7I(=) 1Set
B-73 0850025-306H Thread Take—-Up Lever A7 1
B-74 08S003S-306H Needle Bar Crank HHsCH 33 1
B-75 085004S-306H Thread Take-Up Lever Crank A7 3H3 1
B-76 085005S-306H Needle Bearing A7 IHF Ho|E Hod 1
B-77 08S006S-306H Needle Bearing st 33 Lo|E HoE 1
B-78 08S007S-306H Needle Bar Crank Rod HHsOH 33 RE= 1
B-79 08S008S-306H Screw SO 383 LA 1
B-80 DSC-CB000500 Screw(15/64"n=28) Hi=Of 33 THLIAL 1
B-81 08S010S-306H Needle Bar Holder Ht=c ol 1
B-82 08S011S-306H Screw HhsCi &ol E AL 1
B-83 085012S-306H Thread Take-Up Crank Shaft A7 3H3I F 1
B-84 SC-0114-4515 Screw AT TYA = DFHLIAL 1
B-85 DSC-CB000500 Screw(15/64"n=28) AR F R4 TFLAL 1
B-86 PWS-AA000100 Thrust Bearing Washer(AS1730) EfAEH {2t 1
B-87 PWR-AH000200 Retaining Ring S-RES HEZ (2330 1
B-88 PSR-AH000100 Snap Ring S REE HEY(5EH21) 1
B-89 DGR-AC000100 Hand Pulley Gear A e Z2/7|0{ A 1
B-90 DSC-CB000400 Screw(15/64”n=28) O™ LEA} 2
B-91 PWS-AA001400 Washer Eto|Y E2| E2PI(X) H2tM 2

NOTE: HS—Heavy Material (F2&)

GS—General Material (& gH&)

D
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Ref. No. Parts No. Note Name of Parts = H Q'ty Ass’\lecr)n oy
C-1 CPB-DC000100 Presser Cam LR IS A 1
C-2 DSC-CB000400 Presser Cam Screw(1/4”n=40) L2 23 W EUAL 2
C-3 CPB-CC000100 Presser Cam Connecting Rod LRYU IS Y AH RE 1
C-4 CPB-CB000100 Presser Fork Crank CEY x3 383 1
C-5 DSC-BF000700 Presser Fork Crank Screw LERY 3 3WF FHLIAL 1
C-6 DPN-AA000300 Presser Cam Connecting Rod Pin CRY Y o REH 1
Cc-7 PSR-AC000200 Rod Connecting E-ring 2= dZ ER (23 @5) 2
C-8 DBS-DA001000 Presser Cam Bushing A LEUISERYA 1
C-9 DBS-DA001100 Presser Cam Bushing B LELIFESE RYB 1
C-10 CPB-KF000100 Presser Cam LEUFSH 1
C-11 CPB-CB000200 Presser Adjusting Arm 24 =X ARM 1
C-12 DSC-CB000500 Presser Adjusting Arm Screw(15/64"n=28)|'.cF2t =& ARM Z LtA} 1
C-13 SW-000085-00 Presser Adjusting Arm Nut LRd =M ARM HE 1
C-14 DWS-AA002200 Presser Adjusting Arm Washer 24 =F ARM 2t 1
C-15 DSC-FA000500 Presser Adjusting Arm Hinge Screw LEd = ARM SHpAL 1
C-16 CPB-CA000200 Presser Link =4 a3 2
Cc-17 DSC-FA000400 Presser Link Hinge Screw L2 23 ChpAt 3
C-18 CPB-CA000100 Position Link 2% &3 1
C-19 DSC-FA000300 Position Link Fix Hinge Screw ?I% @3 0F A} 1
C-20 CPB-CA000300 Position Driving Link LU 2 3 1
C-21 DSC-FF000100 Position Driving Link Fix Hinge Screw LERY RS 23 0F ChpAt 1
Cc-22 DCL-AA000400 Position Driving Link Collar L2423 3 7tk 1
Cc-23 DSC-CA000400 Position Driving Link Collar Screw a5 3 2t FLAL 2
C-24 DBS-DA000900 Presser Bar Bushing FEH 24 1
C-25 SC-0104-4517 Presser Bar Bushing Screw FEN K4 ELIA 1
C-26 DSC-HA000100 Presser Adjusting Screw 3 =F LEAL 1
c-27 DSN-CC000100 Presser Adjusting Spring Nut 4 =H LALE HE 1
C-28 DSP-AA000200 Presser Adjusting Spring o =™ A=y 1
C-29 CPB-KC000100 Presser Adjusting Bar e 1
C-30 CPB-BF000100 Presser Bar Holder & Fol 1
C-31 DSC-BF001000 Presser Bar Holder Screw S0 Fol ELtAt 1
C-32 CPB-KB000100 Presser Bar += 1
C-33 CGA-GC000100 Presser Foot e 1
C-34 CPB-BHO000100 Finger Guard 47 e 1
C-35 SC-517-1230 Finger Guard Screw LA Jt= E LA 1
C-36 DWS-AA001100 Finger Guard Washer L7 7= 9t 2
C-37 PPP-CA000200 Presser Foot Cylinder L2 28 Ml 1
C-38 DSC-FH000100 Hinge Stud for Presser Foot Cylinder L 2dk MRIE SIX| ThpbAL 1
C-39 PPP-AD000100 Hose S Et SA (@4)

C-40 22A101S-811H Tube Label F2 2 (S1P) 1
C-41 22A101S-811H Tube Label /2 2H(s2p) 1
C-42 PPP-AB000100 Speed Controller AuE HEER 2
C-43 APM-PS000200 Connecting Link For Presser Foot Cylinder Ass’y ~ |'= gt 28 M2l oA &3 (x) 1Set
C-44 05A042S-811H Connecting Link For Presser Foot Cylinder|= 2% =2 A2lH o4 &3 1
C-45 CPM-BM000100 Knuckle of Presser Foot Cylinder LR MY HE 1
C-46 CPM-CA000200 Connecting Rod for Presser Foot LCEREYARN AFERE 1
C-47 DSC-FA001200 Stud for Presser Link LRY 3 AL 3
C-48 CPM-CA000100 Lift Link of Presser Foot e 22 3 1
C-49 SN-0105-4000 Lift Link of Presser Foot Nut Rd =28 g3 HE 1
C-50 PWS-AA000600 Lift Link of Presser Foot Washer LERY SE 23 24N 1
C-51 DPK-BA000400 O-ring O-&(P-5) 1
C-52 DSC-FA001700 Stud for Lift Link of Presser Foot CRY 28 g3 B 1
C-53 05A151S-811H Presser Bar Lifter Connecting Shaft LRY S AAS 1
C-54 SC-150-2500 Presser Bar Lifter Connecting Shaft Fix Screw ==& 22 dZ % DX LIA} 1
C-55 DCL-AA000400 Connecting Link Collar Presser Foot Cylinder |-t 28 M2l A2 3 7t2} 1
C-56 DSC-CA000400 Connecting Link Collar Screw for Presser Foot Cylinder(15/64'n=28) | =Tt 28| AMl2I{ o142 3 FI2} ELIAL 2
C-57 DPN-BB000100 Position Link Stopper XEI AET 1

@D
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Presser Foot Mechanism
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Assembly

Ref. No. Parts No. Note Name of Parts = o Q'ty No
C-58 DSP-AA000300 Position Link Stopper Spring XY AEH ATY 1
C-59 CPB-BB000100 Position Link Stopper Bracket AxPI AEH 222l 1
C-60 DSC-BJ000600 Screw(15/64”n=28) x2 3 AEH 227 E LA} 2
C-61 CPB-FB000100 Position Link Stopper Rubber QXEA AEH AFEDP 1
C-62 DSC-BJ000500 Screw ZILEAL 1
C-63 DSN-AA000500 Nut(11/64”n=40) Axm2 ot A HHE LA HE 1
C-64 SW-0115-1011 Washer kM 1

D
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Lower Shaft & Shuttle Mechanism
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Applied

Ref. No. Parts No. Name of Parts = g Qty .
Priod
D-1 ALS-PS000600 Lower Shaft Ass’y SHR(X) 1Set
D-1-1 CLS-KC001000 Lower Shaft St 1
D-1-2 DGR-AA000100 Lower Shaft Gear 5t= 7|0 1
D-1-3 PPN-AA000100 Pin Ha m 1
D-1-4 DSC-CB000600 Screw 5t 7|0 ELIA} 1
D-2 DBS-DA000500 Lower Shaft Rear Bushing 5t =14 1
D-3 PBR-BA000300 Needle Bearing (KT8110) S5t 24 UE H ol (KT8110) 3
D-4 DWS-AA000800 Thrust Washer StE EMAE oM 1
D-5 DCL-AA000400 Lower Shaft Collar st= 7h2t 2
D-6 DSC-CB000700 Screw (11/64"n=40) 5t& Ft2b E LA} 4
D-7 075111S-306H Crank Rod J¥3 2= 1
D-8 DSC-BJ000400 Screw (11/64"n=40) A3 T= DHLIA} 2
D-9 DSC-FB000100 Crank Rod Hinge Screw YT RE At 1
D-10 DSN-AA000500 Nut(1/4"n=40) dW T FT= chLAL HE 1
D-11 CLS-KH000100 Oscillator Shaft A 1 = 1
D-12 DSC-CB000500 Oscillator Shaft Screw 24 { £ ELHA} 2
D-13 DCL-AA000200 Oscillator Shaft Collar(L) 24 = 7t2H(EhH 1
D-14 DSC-CB000600 Oscillator Shaft Collar(L) Screw 24 = 7t2HEH FLhAt 2
D-15 DGR-AA000200 Oscillator Shaft Gear LS 1
D-16 DWS-AA000700 Oscillator Shaft Washer Al = 2N 1
D-17 PSR-AC000100 Oscillator Shaft E-ring (@9) 24 = EY HEY(5F2 1
D-18 DCL-AA000300 Oscillator Shaft Collar(R) 24 = 7t2H=) 1
D-18-1 DSC-CB000400 Screw E LA 2
D-19 CHK-HC000100 Bobbin Case Ass’y il AHolA(F) 1Set
D-19-1 075024S-306H Bobbin Case Hel HojA 1
D-19-2 07S025S-306H Bobbin Plate Spring Hoel g Az 1
D-20 CHK-HB000100 Bobbin Hyl 1
D-21 CHK-HQO000100 Shuttle Race ring ME eloja 1
D-22 CHK-HA000100 Shuttle(H) M E(H) 1
D-23 CHK-HA001600 Shuttle(G) ME(G) 1
D-24 CHK-HP000100 Shuttle Drive MNE E2loj= 1
D-25 PSC-AC000300 Shuttle Drive Screw ME E2lo|2 ELIAt 1
D-26 CHK-BD000100 Shuttle(L) ME(cH) 1
D-27 DBS-DA000600 Front Bushing for Lower Shaft oF% 1
D-28 CHK-CH000100 Shuttle(L) Adjusting Shaft MNE HE 1
D-29 DSC-BF000800 Shuttle(L) Screw(15/64"n=28) NE HLEALA 1
D-30 DSC-BF000900 Shuttle(L) Screw(11/64"n=40) NE OF LA B 1
D-31 DSC-BF000800 Screw for Front Bushing(15/64"n=28) St dRd DFLAL 1
D-32 07S036S-306H Shuttle Ring NE 22 8 2
D-33 PBR-BA000300 Shuttle Needle Bearing ME Ho|E Hlo{&(KT8110) 2
D-34 DWS-AA000300 Shuttle Needle Washer ME o 2tM 1
D-35 CHK-BJ000100 Plate for Separating Upper Thread(H) A 2e2lE(H) 1
D-36 CHK-BJ000300 Plate for Separating Upper Thread(G) A 22|EH(G) 1
D-37 DSC-BF001300 Shuttle Upper Spring Fix Spring ME AH AT THLIAL 2
D-38 AHK-PS000100 Inner Hook Presser Shaft Ass'y % 7ot =55 (x) 2Set
D-38-1 CHK-KZ000100 Inner Hook Presser Shaft = &S 2
D-38-2 CHK-BJ000200 Inner Hook Presser Plate = +=H 2
D-39 PSR-AC000400 Inner Hook Presser E-ring (@3) = S22 (23Z@3) 2
D-40 DSP-AA000600 Inner Hook Presser Spring = ot Az 2
D-41 AMB-PS000600 Hook Cover Ass’y = (=) 1Set
D-41-1 CMB-LA001400 Hook Cover = 1
D-41-2 CMB-BB000900 Hook Cover Hinge = SIX| 1
D-42 PPN-AF000300 Hook Cover Spring Pin = Az g 1
D-43 DSP-ADO000100 Hook Cover Plate Spring A = AT A 1
D-44 DSP-AD000200 Hook Cover Plate Spring B = AT B 1
D-45 DSC-BJ000200 Hook Cover Plate Screw (11/64”n=40) = ZILEAL 1

Note: HS — Heavy Material (¥ 2&)

GS — General Material (2Et2)
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Ref. No. Parts No. Note Name of Parts = g Qty Ass,\(lacr)nbly
E-1 DSD-AB000100 Thread Trimming Sol. Ass’y A &l 0| E(X) 1Set
E-2 CTT-BB000100 Thread Trimming Sol. Bracket APE &8 0| E 22120 1
E-3 DSC-BA000500 Screw(3/16"n=28) AP &2 ol = 223l LA 2
E-4 DSN-AA000400 Nut(3/16”n=28) AME &8 colE B3 HE 2
E-5 CTT-CM000100 Rotating Link for Solenoid AE &0l E 3™ 3 1
E-6 PSC-AC001400 Screw(M4xP0.7) A &0l E 3™ F 3 ELIAL 1
E-7 10S007S—-306H Thread Trimming Driving Link Stopper AME 25 23 AEH 1
E-8 DSC-BA000500 Screw(3/16"n=28) AE 75 @3 AEH ELAL 2
E-9 CTT-DG000100 Thread Trimming Cam AHE 2 1
E-10 DSC-CB000400 Screw(1/4"n=40) APE ) ELEAL 2
E-11 CTT-BJ000300 Thread Release Notch A =37 R 1
E-12 PSC-AC001500 Screw(M4XxP0.7) A =F7| x| ELAL 2
E-13 CTT-KC000100 Thread Trimming Shaft AME F 1
E-14 DCL-AA000400 Thread Trimming Shaft Collar AR & 7HEkH) 1
E-15 DSC-CB000700 Screw(3/16”n=28) AE & el (M™) E LA 2
E-16 DCL-AA000400 Thread Trimming Shaft Collar AME F 7t2HF) 1
E-17 CTT-FB000100 Rubber Washer AE F 18 9t 1
E-18 CTT-CB000400 Thread Trimming Driving Link Ass’y AMETE FI(X) 1Set
E-19 DSC-CB000500 Screw(15/64"n=28) A & @3 ELAL 1
E-20 DSP-AA000700 Spring for Thread Trimming Shaft AR E AZ™ 1
E-21 CTT-CL000200 Thread Trimming Cam Roller AEY 228 1
E-22 DPN-AD000600 Thread Trimming Cam Roller Shaft AEN 288 5 1
E-24 CTT-CM000200 Thread Release Lever A =37] 8y 1
E-25 DSC-GA000100 Thread Release Lever Pin A =7 8l | 1
E-26 DSN-AA000400 Nut(15/64"n=28) ASF7 e HE HE 1
E-27 CTT-CC000500 Thread Trimming Connecting Rod AR AZRE 1
E-28 PBR-GB000100 Rod End(R) ROD END(%) 2
E-29 PSN-AA000200 Nut ROD END(?) & HE 2
E-30 DSC-FD000100 Hinge Screw AME AARE CHA} 2
E-31 DSN-AA000900 Nut AME HAZRE CHHALE HE 2
E-32 DWS-AA000600 Washer AME AZRE 2tM 1
E-33 CTT-CB000100 Thread Trimming Connecting Link AE A 23 1
E-34 DSC-FB000400 Hinge Screw AR A A3 Chtab 1
E-35 CTT-CC000900 Thread Trimming Connecting Bar AR AH S 1
E-36 DSC-FB000300 Hinge Screw AR AAZ AL 1
E-37 DSN-AA000800 Nut(3/16"n=28) AME AAE CHLALE HE 1
E-38 CTT-BJ000200 Needle Plate E 1
E-39 DSC-BC000100 Screw(11/64"n=40) E I E LA 4
E-40 CTT-GL0O00100 Needle Plate Cover (H) A A (@2.0) 1
E-41 CTT-GL000800 Needle Plate Cover (G) I A (21.6) 1
E-42 DSC-BB000300 Screw EE A ELEAL 2
E-43 CTT-NB000100 Fixed Mes I oA 1
E-44 DSC-BF002000 Screw (9/64"n=40) I oA ELpAt 2
E-45 ATT-PS000400 Moving Mes = Ol 1
E-46 DSC-FA001800 Hinge Screw for Moving Mes 0| S O A GhfA} 1

DWS-AA001700 Washer (t=0.4) SH A 24 (t=0.4) -
a7 DWS-AA001800 Washer (t=0.5) S 2 2k (t=0.5) -

DWS-AA004000 Washer (t=0.6) SH A 2kM(t=0.6) -

DWS-AA004100 Washer (t=0.7) SHA 2kM(t=0.7) -
E-48 CTT-CA000100 Moving Mes Link SHA 3 1
E-49 ATT-PS000700 Thread Trimming Lever “B”(H) AR B "B”(H) 1
E-50 GP-009844-00 Thread Trimming Lever “B”(G) ALE 2| "B”(G) 1
E-51 CTT-CL000100 Thread Trimming Lever Ring NEELE 1
E-52 DSC-FG000100 Thread Trimming Lever Shaft AE Bl F 1
E-53 ATT-PS000600 Thread Trimming Lever “A” N Y 1
E-54 DSC-BF002100 Thread Trimming Lever Screw APE Bl TH LA 1
E-55 DSC-BJ000800 Screw (11/64"n=40) AFE B H"B"E LA} 1

NOTE: HS—Heavy Material (¥ 2&
(

)
GS—General Material (2 gtg)

23

From the library of: Superior Sewing Machine & Supply LLC




Thread Trimming Mechanism
AFE A

D

From the library of: Superior Sewing Machine & Supply LLC



Assembly

Ref. No. Parts No. Note Name of Parts = | Q'ty No
E-56 PWS-AA000200 Washer AL Bl "B E LIALE 2 1
E-57 DSC-AA000401 Link Stopper Screw 23 AEH LIAL 1
E-58 PSN-AA000200 Nut A3 AEH LIALE H{E(M5) 1
E-59 DSP-AB000300 Thread Stick Return Spring AME AZE 2|H AZY 1
E-60 06-019S-7507 Spring Hooker AxmE Aol 1
E-62 DSC-CB000700 Screw (M5XL5, P0.8) E LA 1
E-64 PWS-AA000200 Washer 2kM 2

NOTE: HS—Heavy Material (F2&)

GS—General Material (& gH&)
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Assembly

Ref. No. Parts No. Note Name of Parts = g Qty No
F-1 AWP-PS000100 Wiper Bracket Ass’y eto|H HalH(x) 1Set
F-2 DSC-BF000600 Screw (3/16"n=28) E LA 4
F-3 11-003A-5030 Wiper Rotation Shaft eto|H 3™ = 1
F-4 PSR-AC000200 E-ring(@5) E-2(25) 1
F-5 CWP-BH000100 Wiper 2t0| I 1
F-6 DSC-BA000100 Screw (9/64"n=40) E LA 1
F-7 AWP-PS000200 Wiper Crank Ass'y etolm FY 3 (x) 1Set
F-8 DSC-FA000800 Hinge Screw 2o|IH I3 chfaf 3
F-9 DSN-AA000300 Nut(11/64"n=40) HE 4
F-10 11-013C-5030 Wiper Rod ool RE 1
F-11 AWP-PS000300 Wiper Rock Link Ass’y ol 3 PA(x) 1
F-12 DSC-FA000900 Hinge Screw °to|H & 23 ThtAb 1
F-13 DWS-AA000600 Washer kM 1
F-14 DSP-AC000200 Washer Spring ofo|H A= 1
F-15 CWP-CA000100 Wiper Solenoid Connecting Link 2to|H & ol=E o2 &3 1
F-16 CWP-BB000100 Wiper Base 2}0|H H0] A 1
F-17 DSC-HB000300 Wiper Base Joint ool Ho|A EQIE 1
F-18 DWS-AA000600 Washer 2t 3
F-19 DSC-BA000500 Screw(11/64”n=40) ELIAL 1

F19-1 DSN-AA000600 Nut(3/16”n=32) =14 L{E(3/16"n=32) 1
F-20 DCL-BB000200 Wiper Base Collar ool Hjo|A 72t 1
F-21 CWP-LA000100 Wiper Cover o}o|H 74t 1
F-22 DSC-BA000100 Screw E LA 2
F-23 DSD-AA000100 Wiper Solenoid Ass'y eto|iH &2l =0|=(x) 1Set
F-24 PSC-BA000100 Screw E LA 4
F-25 PWS-CA000100 Spring Washer AT QLM 4
F-26 PWS-AA000500 Washer = obM 4
F-27 11S036S-306H Wiper On/Off Switch ool A& ALR|R] 1
F-28 PSC-CB000200 Screw oto|H Y3 (=) DHLEAL 2
F-29 11-019M-2350 Solenoid Tube eflco|E RE 1

Note: HS — Heavy Material (¥ 2&)
GS — General Material (2Et2)
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Applied

Ref. No. Parts No. Note Name of Parts = Yy Q'ty .
Period

G-1 CXF-BC000200 X-Axis Moving Frame X-0l& =2 1 Jun.17.09
G-2 DGR-AF000800 X—Axis Rack X-0|& RACK 1
G-3 PSC-AC003700 Screw (M5, L.20) X-0|& Rack D& L{A} 6
G-4 CXF-BC000100 X—Axis Fixed Frame X-103 =gl 1
G-5 AXF-PS000600 X—Axis LM-Guide Ass’y X-0|%& M- 7}0| E(X) 1Set
G-6 PSC-AC003900 Screw (M5, L20) X-0|& M- 7}0|E M LIA}L 16
G-6-1 PSC-AC003900 Screw X-0|SEz| ol DHLIAL 18
G-7 PSC-AC003900 Screw (M5, L15) X-0|& =2l IHLIA} 12
G-8 PWS-CA000800 Spring Washer X-0|& ZafQ] IELIAL AT 9fN 12
G-9 PWS-AA000900 Washer X-0|& =2l IHLIAL Bt 12
G-10 CXF-BB002100 Roller Bracket =8 =223 1
G-11 PSC-AC003200 Screw (M6, L15) £ 22p7 DYLEAL 2
G-14 PBR-BC000100 X-Axis Rack Roller X-0|& RACK £3 2
G-15 PWS-AA001400 Washer X-0|%& RACK &2 182N 2
G-16 PSN-AA000900 Nut X-0|& RACK E3 1™ HE 2
G-17 GP-014836-01 X-Sensor X=MI A 3
G-19 CXF-BB001800 X-Sensor Bracket X-AlAM 22l 3
G-20 PSC-AC002200 Screw (M4, L10) X=MA =22 D™ LA} 6

G-20-1 CCP-FA000100 Spring Pin Rubber AT e 2
G-21 PWS-AA000200 Washer X-MAM Ea2l7 DHLIAL 2bA 6
G-22 DGR-AA002400 X=Pinion X-0|& mL|d 1
G-23 SC-A308-5607 Screw X-0|& mlLfel ELIA} 2
G-24 PKY-AB000300 Key X-0|& AEzelelF 70| 1
G-25 PBR-AA003000 X-Frame Bearing (6001zz2) X-Z & &) #|0{ & (6001zz) 1
G-26 PSR-AB000600 C-Ring (@28) X-=Z&| & told C-2(028) 1
G-27 CXF-LB000900 X-Frame Bearing Cover X-Z2f Q] Hjo{3 7t 1
G-28 PSC-BB000400 Screw X-Zef Q) #o{d | DA LEAL 4
G-29 DWS-AA008200 Spline Shaft Washer AEEIE 2t 2
G-30 20-130A-5030 Spline Shaft AEElelE 1
G-31 CXF-BD000200 Spline Shaft Flange (F) AEelelF EMX|(H) 1
G-32 SC-031C-2700 Screw A Eeiels EUMX|(M) BFLA} 1
G-33 PBR-AA001400 Spline Shaft Flange Bearing (6906zz) AEERRIE EA;MX|(M) H o~ (690622) 1
G-34 PSR-AB000900 C-Ring (@47) A Za2lels ZUMX|(M) #Hloi C-(@47) 1
G-35 PBR-FF000200 Nut X-0l& AEEel HE(F) 1
G-36 CXF-BD000300 Spline Shaft Flange 2 EEIE EUX|(F) 1
G-37 PSC-AC008700 Screw (M5, L30) A EE0IE EUX|(F) DHLIA 4
G-38 PWS-CA000800 Spring Washer AEelelE EUX|(F) DHLIAL AZY ok 4
G-39 PWS-AA000900 Washer AEERIE EUX|(F) THLIAL Hot 4
G-40 PBR-AA004600 Spline Shaft Frange Bearing (6006zz) 2Z2elF EX|(F) HIolF (6060z2) 1
G-41 PBR-FF000300 X—Axis Spline Nut (R) X-0|& AEetel HE(R) 1
G-42 PKY-AB000200 X—Axis Spline Nut (R) Key X-0|& AE2lel HE(R) 70| 1
G-43 PSR-AA000900 Spline Nut C-Ring(@30) 2 Zz2lel HE Cc3(@30) 4
G-44 DPL-BC002001 X—Driven Pulley -5 22| 1 Nov.17.09
G-45 DSC-CB000500 Screw X-TF&E2| DHLIA 2
G-46 PMT-BK000100 X-Step Motor X-AHZE 1
G-47 PSC-AC008400 Screw (M8, L30) X-AB D E DY LA} 4
G-48 PWS-CA002000 Spring Washer X-AEDE] DHLIAL AT E 9L 4
G-49 PWS-AA001700 Washer X-AB2E DHUAL Hot 4
G-50 CXF-BJ002600 X-Motor Adjusting Plate X-ZE =FI 1
G-51 PSC-AC008300 Screw (M8, L30) X-2E ZFI DHLIA} 4
G-52 15095SW-7113 Spring Washer X-2E ZEEI DF LA AZY oLy 4
G-53 15077SW-3115 Washer X-2E ZFE OFHLA EotM 4
G-54 CXF-BB001700 X-Motor Adjusting Bracket X-2E =X =2}7 1
G-55 PSC-AC003700 Screw (M6, L20) X-2E =F 22} DF LA 2
G-56 PSC-AC008500 Screw (M6, L40) X-ElO|Y HE MHZY EE 1
G-57 PBT-BC000900 X-Timing Belt X-Efo|Y W E 1
G-58 DPL-BC001900 X=Driving Pulley X-tsE2| 1
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Assembly

Ref. No. Parts No. Note Name of Parts = 'Eé Q'ty No
G-59 PSC-CB001100 Screw(15/64"n=28) X-&5& E2| DF LA 2
G-60 CXF-LB000300 X—Axis Frame Cover X-0| &= el Hr 2
G-61 PSC-BH000400 Screw (M4, L8) X-0l & X2 HH DHLIAL 6
G-64 20-064C-5034 X-Fixed Frame Cover(L) X-n™=e ) A (= 1
G-65 20-065C-5034 X-Fixed Frame Cover(R) X-D& =gl HH () 1
G-66 PSC-BH000400 Screw (M4, L8) X-0H =l HH THLIAL 6
G-69 20-073A-5034 X-Fixed Frame Upper Cover(L) X-n™ el AHF(L) 1
G-70 20-074A-5034 X-Fixed Frame Upper Cover(R) X-n™ el AsFH(R) 1
G-71 PSC-BH000400 Screw (M4, L8) X-08 e A7 DF LA 6
G-73 20-077A-5034 Upper Cover X-nF =gl AEAHH (M) 1
G-74 DSC-FF001100 Lever HAdd 3 el 2

G-74-1 DSC-BF003100 Screw Z}0FEO| LEA} 1
G-75 PSN-AA002500 Nut HE CHAHE 2
G-75-1 PWS-AA000900 Washer 24M 1
G-76 DSC-BH000300 Screw(B) X-18 S &HFHH(M) THLEAB 2
G-78 20-082A-5034 Ball Spline Shaft Cover Ass’y =2EelelF e (X) 1
G-79 PSC-AC008700 Screw (M5, L30) =AEEIlF HH(X) THLIAL 4
G-80 PWS-AA000900 Washer SAEEIRIF HH(X) DHLIAL °FM 4
G-81 CXF-BB001600 X-Motor Bracket X-2E Sz}l 1
G-82 PSC-AC012500 Screw (M8, L25) O™ LEAL 4
G-83 PWS-CA001500 Spring Washer A TN 4
G-84 PWS-AA001700 Washer 24M 4
G-85 20-065A-5030 X-Sensor Plate X-MIAM B 1
G-86 DSC-BF002200 Screw E LA 3
G-86-1 DWS-AA000500 Washer oot 3
G-87 DPK-CB002200 Rubber Cap AE2IelE HH IRopjl 1
G-88 PSC-AC002000 Screw (M6, L20) X-nH =l DHLIAL 8
G-88-1 16014SW-2516 Spring Washer Axd oM 8
G-89 03025SW-1111 Washer X-Dn™ Tl D LEAL kM 8
G-90 20-083A-5034 Spline Shaft Ass'y AEelel F(x) 1
G-91 20-063A-5034 Ball Spline Shaft Cover 2520l E 7 1
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Assembly

Ref. No. Parts No. Note Name of Parts = g Qty No
H-1 21-001A-5030 Y-Axis Frame Y-0l&% =g 2
H-2 08087SC-7113 Screw (M8, L25) Y-0| &5 Zaf @l IHLIAL 24
H-3 15095SW-3115 Spring Washer V-0l &F Zajlgl TFLIAL AT 24
H-4 15077SW-2111 Washer Y-0l55 Za ] TELIAL HotM 24
H-5 21-005A-5030 Guide Rail for Cam Roller YE Z223 Jtol= Bl 4
H-6 07016SC-7113 Screw (M4, L15) YE 22282 710|E 2 D™LIA} 36
H-7 15001BR-5030 Track Roller Bearing E2HE2{ H|0{ Y (INA LFR50/5 KDD-4) 16
H-8 15002CW-5030 Cam Roller Screw A ZE2] THHAIA 8
H-9 02028SW-9115 Spring Washer HEY Chiat A AT 2bM 8

H-9-1 20S075S-306H Washer oot 24
H-9-2 02028SW-9115 Spring Washer AxmE| QLM 24
H-10 15029SN-3211 Nut A HEe CHALA HE 8
H-11 15003CW~-5030 Cam Roller Screw B HE2] CHIALB 8
H-12 12010SN-1211 Nut B HE2] CILIAIB HE 2
H-13 21-013C-5030 Fixing Plate for Timing Belt EtO|YME DMz 4
H-14 GP-013397-00 Y—Feed Bracket -Il= 2217 2
H-15 07016SC-7113 Screw (M4, L10) Eto| Y- E DM EHSE) DHLIAL 24
H-16 15038BT-UI12 Y-Timing Belt Y- Efo| Y E 2
H-17 21-017A-5030 Dust Plate Bracket (F) x| 20| B2l (N) 4
H-18 08087SC-7113 Screw (M8, L25) HX|2fo] E2U(H) D™ LA 4
H-19 15095SW-3115 Spring Washer Sx|2to| HEI(H) D LA AT E by 4
H-20 15077SW-2111 Washer HX|gto| E2PPA(M) DHLIAL B ot 4
H-21 21-021A-5030 Dust Plate Bracket (R) M x|8fo| 223 (F) 2
H-22 08087SC-7113 Screw (M8, L25) HX|2fo] E2P(F) D™ LA 4
H-23 15095SW-3115 Spring Washer Hx|2to| HEpl(F) D LA AT by 4
H-24 15077SW-2111 Washer x| gto| 22PH(F) DF LA kM 4
H-25 06-129A-106L Needle Bearing Hx|atol E2pA L& Hod 8
H-26 21-126A-5030 Shaft Dust Plate Bracket Hx|2tol B2l & 8
H-27 10S1145-306H Shaft Collar Dust Plate Bracket Hx|2to| B2l & 72} 8
H-28 21-028A-5030 Dust Plate Ass’y M x|ato|(=x) 2Set
H-29 01S084S-306H Screw (11/64"n=40) HX[gto| (=) D™ LA} 8
H-30 21-030A-5030 Y—Axis Shaft A Y-0|&F A 1
H-31 21-031A-5030 Y—-Axis Shaft B Y-0|&% B 1
H-32 15027DC-5030 Y-Timing Pulley Brack (F) Y-Eto|Y Ea| 22P(H) 2
H-33 15028SC-5030 Screw Y-Eto| Z2| 222 (X) DH AL 6
H-35 08057SW-1111 Washer Y-Eto|Y Ez| =22l (™) DL Hety 6
H-36 GP-030533-00 Fixing Plute for Timing Pulley Bracket Y-Efo|Y E2| E2lZ(M) D™ T 2
H-37 SC-0317-2700 Screw (15/64"n=28) Y-Efold 2| 22pPi(H) P IFLAL 4
H-38 15055PR-5030 Tension Adjusting Plate (F) HETH THE(H) 2
H-39 15056PR-5030 Tension Adjusting Plate (R) HERE ZHIN(F) 2
H-40 15057SC-8119 Screw (M4, L14) HEXS =MT DYLIAL 8
H-41 15058SC-1211 Bolt (M6, L58) EIO|UYHE AHZHMEE 2
H-42 015127S-306H Nut THEHEE IFHYHE 2
H-43 21-043A-5030 Y-Driven Timing Pulley Y-&& Eto|Y Z2| 2
H-44 15042BR-A001 Needle Bearing Y-&5& Efold E2| HEH oY 4
H-45 15046RB-5030 Fiber Washer FIBER 2tM 4
H-46 15044CW-5030 Y-Driven Timing Pulley Shaft Y-&5& Efold Z2| F 2
H-47 03022SC-4517 Screw(M4, L5) Y-Z& Elo|Y Z2| F OTFLIA 4
H-48 15031CL-5030 Y-Driven Timing Pulley Bracket (L) Y-7& EfolY Ez2| 22l(FH 2
H-49 15032CL-5030 Y-Driven Timing Pulley Bracket (R) Y-7S Etold E2| B2} (?) 4
H-50 14002SC-4113 Screw (M6, L15) Y-T& EtolY Za| 222 D™LIAL 8
H-51 14065BR-5030 Needle Bearing (181622) Y-7& Elo|Y Z2| 223l L E H o 4
H-52 15035CW-A001 Stopper Collar HEHOY AT Ft2} 4
H-53 SC-0164-2700 Screw (M5, L5) HEH O AEA F2F D-HLIAL 8
H-54 21-054A-5607 Y-Drive Timing Pulley Y-7& Efo|Y Zz2| 2
H-55 SC-0308-5607 Screw (1/4"n=40) Y-7& Eto|Y Z2| TFLIAL 8
H-56 03003810B000 Y-Shaft Coupling Y-0|&F HEY 2

33

From the library of: Superior Sewing Machine & Supply LLC




£
0
c
©
L
(&)
Q
=
o)
£
>
0
g
>

Y-0|& 2tA

From the library of: Superior Sewing Machine & Supply LLC



Assembly

Ref. No. Parts No. Note Name of Parts = y Q'ty No
H-57 08091SC-7113 Screw (M6, L20) Y-0| &5 HEY TIFLIA 8
H-58 15099AF-5030 Y-Step Motor Y-ABH 2 E 1
H-59 14027SC-4113 Screw(M8, L30) Y-AR D E] DHLIAL 4
H-60 150958W-3115 Spring Washer Y-ABEE DHLIAL A TR0 4
H-61 15077SW-2111 Washer Y-ARH D E OFLIAL HobM 4
H-62 15103CA-5030 Y-Motor Bracket Y-2E B2l 1
H-63 14027SC-7113 Screw (M8, L30) Y-2E H2I2 DHLIAL 4
H-64 15095SW-3115 Spring Washer Y-2E Hapgl DF LA AT QLN 4
H-65 15077SW-2111 Washer Y-2E 227 DF LA oty 4
H-66 GP-014837-01 Y-Sensor Y-MAM 3
H-68 GP-020607-00 Y-Sensor Bracket Y-MlA B2t 3
H-69 15120SC-5030 Screw Y-MA E2l2Z D LA} 3
H-70 15056R-B001 Washer Y-MIA E2IZ1 AFZEREA 3
H-71 GP-013398-01 Y-Sensor Plate Y—MIA B 1
H-72 02S030S-306H Screw (M3, L10) Y-M AT DE LA 2
H-73 11-017W-2700 Washer Y4l A DFLEAL 24N 2
H-74 SC-0164-2700 Screw(11/64”n=40) HX|2fo| B2 F FH2t DHLIAL 8
H-75 02028SW-9115 Spring Washer Zto| = D™LIAL °b 36
H-76 02028SW-9115 Spring Washer YMIAM 22t DY LEAL 20 3
H-77 11-017W-2700 Washer YHIM H2Pl P LA B ok
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Assembly

Ref. No. Parts No. Note Name of Parts = g Q'ty No
-1 CCP-BB001500 Upper Clamp Bracket AEYE 22 2
-2 PSC-AC003900 Screw AZE T =H2IP DHLIAL 6
-3 PPP-CA001400 Air Cylinder for Upper Feed Al o| £ ofjof A2 2
-4 PPP-AB000600 Speed Controller ATE ZEER 2
I-5 DSC-FA010200 Hinge Stud for Cylinder AR BIX| EHpA 4
-6 DWS-AA008600 Cylinder Washer AE oM 4
-7 CCP-BM000400 Cylinder Knuckle A2H HE 2
-8 PSN-AA000400 Cylinder Knuckle Nut AEH HE HE 2
-9 CCP-CA000800 Upper Clamp Drive Link AMEYET 7S 3 2
I-10 CCP-CA000900 Upper Clamp Link A ASWE FF A 4
=11 CCP-KC000900 Hinge Shaft o e e R PN 2
=12 PSR-AC001100 E-Ring AEUET S BIXE E-F 2
-13 CCP-CA001000 Upper Clamp Link B CEEEEY 4
I-14 CCP-KC001000 Upper Clamp Link Shaft A AT YIAFA 4
I-15 PSR-AC001100 E-Ring SEHE FIFE-Y 4
-16 CCP-KC001100 Upper Clamp Link Shaft B ASHT HIEB 4
=17 PSR-AC001100 E-Ring AEYUET FIAFXBE-E 4
I-18 CCP-BB001600 Upper Feed Plate Bracket Atmjo| =@ Hapl 2
I-19 CCP-KC001200 Upper Feed Plate Link Shaft Aujo|EE 3 H 2
1-20 PSR-AC001100 E-Ring Atmo|EE H 3% -8 2
|-21 CGA-GK000700 Upper Feed Plate Atujo| = ¢ 1
I-22 PSC-AC002200 Screw for Upper Feed Plate (M4, L10) AT 0| =8 DX LIA} 4
|1-23 CCP-BB001700 Upper Feed Plate Assist Bracket (A) Atmjo|=Em ExEEE A 2
1-24 SN055S-81H2 Screw (M4, L8) AT 28 Hx 22 A DHLIA} 4
|1-25 CCP-BB001800 Upper Feed Plate Assist Bracket (B) Atm|o|EE #x =2 B 1
|-26 DSP-AC003200 Upper Clamp Spring (L) MNEHMT AZY(F) 1
1-27 DSP-AC003300 Upper Clamp Spring (R) MEYMIT ATIY(R) 1
|-28 DPN-BC002000 Upper Clamp Spring Pin SEYE A=y 2
1-29 CCP-FA000100 Spring Pin Rubber AZE ng 2
1-30 CGA-GJ001200 Lower Feed Plate stm|o| = T 1
|-31 PPP-CA001500 Lower Clamp Cylinder stEY= Azlg 2
I-32 CCP-BJ002400 Lower Clamp Cylinder Plate StEMIT Mol ExE 2
1-33 PSC-AC009800 Screw (M4, L30) SHEM T AMEIH DHLIAL 4
1-34 PWS-AA000200 Washer SHEMIZ AMEIH DHLIAL °FM 4
1-35 CCP-BB001900 Lower Clamp Bracket SIEY8 = =223 2
1-36 CCP-BB002000 Lower Clamp Bracket Supporter SHEM T =223 gHl 2
|1-37 PSC-AC004900 Screw (M4, L8) SIEY = =223 DHLIA} 8
1-38 PWS-AA000200 Washer SHEMIZ 22|21 DYLIAL 9FM 8
1-39 22039A-5030 Lower Clamp Cylinder Knuckle stEYT M2lH 4E 2
1-40 CCP-BK001600 Lower Clamp Knuckle Stopper (C) SHEMIT AMEIH HE AEH C 2
|-41 CCP-BK001700 Lower Clamp Knuckle Stopper (D) SIEM= AM2IH HE AEHD 2
1-43 PSC-BB000900 Screw B SH|O| EE TTHLIAL B 4
144 CCP-BJ002500 Acryl Plate Stilo| = o} 3 2 & 1
1-45 PSC-BB000900 Screw Sti|0| = ot 3 2 H DY LA} 6
1-47 DSN-AC000100 Nut Sti|o|E o3I IHIHE 6
1-48 PPP-AA002300 Elbow Union AP FLA 2
1-49 PPP-AA000200 Hose Niple SAHE (M-5H-4) 4
1-50 PPP-AD000100 Air Tube oo 7=
1-51 Air Tube Lavel (S3R) of o 7 =2} (S3R) 4
|-52 Air Tube Lavel (S4R) of|of & 22} (S4R) 4
I-53 Air Tube Lavel (S3L) of|of & 22} (S3L) 4
|-54 Air Tube Lavel (S4L) o] 0 7 22} (S4L) 4

22A101S-811H -
1-55 Air Tube Lavel (S5R) of o 7 =2} (S5R) 2
1-56 Air Tube Lavel (S6R) o of & 22} (S6R) 2
|-57 Air Tube Lavel (S5L) oflof &2} (S5L) 2
1-58 Air Tube Lavel (S6L) of o 7 = 2jH (S6L) 2
1-59 PWS-CA000700 Washer AT O] E X T HLIAL 2k 16
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Ref. No. Parts No. Note Name of Parts = Yy Q'ty App.||ed
Period
J-1 ATA-PS000100 Thread Tension Adjusting Ass’y Al =EER(X) 1Set
J-2 CTA-BA000100 Thread Tension Adjusting Body AR ZEEX A 1
J-3 CTA-HMO000100 Thread Tension Adjusting Shaft A =HER F 1
J-4 DSC-CA000200 Screw (9/64"n=40) DFLEAL 2
J-5 DSP-BB000100 HS |Thread Take-Up Spring (H) Ao AZd (FES) 1
J-6 40S006S—-306H GS |Thread Take-Up Spring (G) A7 AZY (LEHE) 1
J-7 CTA-HL000100 Thread Guide Disk Aokl FA| 4
J-8 CTA-BJ000200 Presser Plate Alohf HA| =ET 1
J-9 CTA-BD000100 Spring Cover Az=E HH 1
J-10 DSP-BA000100 HS  [Thread Tension Adjusting Spring(H) A =M AT (ZE 1
J-11 40-333G-1230 GS |Thread Tension Adjusting Spring(G) Ay = AT (dekg 1
J-12 CTA-BJ0O00100 Spring Stopper ATE AET 2
J-13 DSN-CD000100 Thread Adjusting Nut AzxH R HE 1
J-14 SC-0108-4113 Screw (M6) E LA 1
J-15 ATA-PS000200 Second Thread Tension Adjusting Ass’y |2z A =E&X|(x) 1Set
J-16 40S017S-306H Second Thread Tension Adjusting Shaft |2 A =HE & & 1
J-17 DSP-BA000200 Second Thread Tension Adjusting Spring |2Z= A SHiFA] A=Y 1
J-18 DSN-CD000200 Second Thread Adjusting Nut 2x dxF Fx HE 1
J-19 CTR-CA000100 Thread Release Link A =783 1
J-20 DSC-FA001500 Thread Release Link Hinge Screw A =57| 3 ChtAt 1
J-21 CTR-BH000800 Tension Release Connecting Rod A =F7dd RE 1
J-22 DSC-FA001600 Hinge Screw A A =F7| A RE CHALA 1
J-23 DSN-AA000200 Nut (3/16"n=28) HE 1
J-24 DSC-FB000200 Hinge Screw B A =F7| dd RE CHHLIALB 1
J-25 DWS-AA001200 Washer kM 1
J-26 CTR-BJ0O00300 Thread Release Stopper A =FI| AEH 1
J-27 DSC-BA000500 Screw (3/16"n=28) ZILEAL 2
J-28 CTR-BJ000200 Thread Release Adjusting Plate A =37 =-HE 2
J-29 DSP-AB000200 Thread Release Return Spring A EF7|2H ATy 1
J-30 DSC-HD000200 Spring Hook Screw Am Zo| LpAt 1
J-31 DSN-AA000300 Nut (11/64"n=40) HE 2
J-32 DSC-AA000200 Screw(11/64”n=40) ELIAL 1
J-33 PWS-AA000400 Washer kM 1
J-34 DPN-ADO000400 Thread Release Shaft A =FIF 1
J-35 SC-0352-4515 Screw (3/16"n=28) O™ LEAL 1
J-36 DCL-BB000100 Thread Release Shaft Collar A =37 F 712} 1
J-37 16-020W-9510 Washer kM 1
J-38 CTR-CC000100 Thread Release Action Bar A =57 AEs 1
J-39 405944S-306H Hinge Screw A =F7| B ShAL 1
J-40 40S144S-306H Thread Release Action Bar Guide A =X AT E ot 1
J-41 DSC-BJ000300 Screw (9/64"n=40) ELIAL 2
J-42 DPN-AA000500 Thread Release Pin A EF7H 1
J-43 CTA-BJ000400 Thread Detecting Plate Guide Al ZEX|EF oLl 1
J-44 CTA-BN000100 Thread Detecting Plate Ring A Zx 1
J-45 CTA-BJ000300 Thread Detecting Plate A ZX| 2 1
J-46 DSC-BG000100 Screw (9/64"n=40) EILIAL 1

Note: HS — Heavy Material (¥ 2&)

GS — General Material (2Et2)
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Assembly

Ref. No. Parts No. Note Name of Parts = o Q'ty No
K-1 CHP-CP000100 Hand Pulley HEZZ| 1
K-2 DSC-BF000200 Screw EILIAL 1
K-3 25S5011S-306H Hand Pulley Spring HegEe| Az 1
K-4 DBS-DA000400 Hand Pulley Bushing HeEZe| R4 1
K-5 DSC-CB000500 Screw (15/64"n=28) O™ LEAL 1
K-6 CHP-KZ000100 Hand Pulley Shaft HEE2| 5 1
K-7 PPN-AF000100 Spring Pin (@4, L=10) =g g 1
K-8 CHP-CL000100 Hand Pulley Roller HEEe 222 1
K-9 DSC-FA000200 Hand Pulley Roller Hinge Screw HEZe| 228 ChtA 1
K=10 DGR-AC000100 Hand Pulley Gear HEE2| 7|0 2
K-11 ABW-PS000200 Bobbin Winder Base Ass'y AZE7| Ho|A(x) 1Set
K-12 CBW-KZ000100 Bobbin Winder Shaft A FSH 1
K-13 CBW-BA000100 Bobbin Winder Action Body A7 =SH 1
K-14 CBW-CP000100 Thread Winder Action Pulley Az ZsEe| 1
K-15 DSC-CB000300 Screw (11/64”"n=40) O™ LEAL 2
K-16 CBW-FA000100 Thread Winder Action Ring Ao =S 1
K=17 CBW-FA000200 Bobbin Winder Shaft Rubber Ring AT P 128 1
K-18 CBW-BN000100 Bobbin Stand HEl ARNE 1
K-19 CBW-BH000100 Bobbin Stopper Hel AT 1
K-20 CBW-BJ000200 Bobbin Winder Adjusting Plate AT =y 1
K-21 DSC-BF001800 Screw (1/8"n=40) ELEAL 1
K-22 DWS-AA000200 Washer kM 1
K-23 CBW-CMO000100 Bobbin Winder Lever Az 2 1
K-24 PSC-CB000200 Screw (M4xP0.7) O™ LEAL 1
K-25 CBW-KC000100 Bobbin Winder Lever Shaft AZ7| Bl & 1
K-26 PSR-AC000200 E-Ring EZ(2&A5) 2
K-27 DWS-AA000400 Washer kM 2
K-28 CBW-DZ000100 Thread Winder Adjusting Cam AT =EY 1
K-29 PSC-AC000200 Screw (M4XxP0.7) DAL 1
K-30 DSP-AB000100 Thread Winder Spring Azl g AZy 1
K-31 CBW-BJ000100 Thread Winder Action Plate A7 S 1
K-32 DSC-BF001700 Screw EILIAL 3
K-33 CMB-NB000100 Thread Winder Mes AZT| M A 1
K-34 DSC-BC000200 Screw (9/64”n=40) ZLEAL 2
K-35 AMB-PS000300 Thread Tension Controller Ass’y AT MY xF Hx(X) 1Set
K-36 415034S-306H Thread Tension Nut A7 = Y HE 1
K-37 CTA-BJ000100 Thread Tension Spring Stopper AlEe =™ AZE AET 1
K-38 DSP-BA000300 Thread Tension Spring A7 =" AzZy 1
K-39 CTA-BD000200 Spring Cover Azl Iy 1
K-40 40-108A-1306 Thread Tension Disk Aokl A 1
K-41 CMB-HMO000100 Thread Tension Adjusting Shaft (15/64’n=28) [AlZ&2 =& % 1
K-42 415029S-306H Thread Guid Plate Al okLY £ 1
K-43 DSN-AA000700 Nut HE 1
K-44 42-001A-5030 Thread Stand Ass’y Al Zol(x) 1Set
K-45 415101S-306H Bobbin Winder Ass’y AZT|(x) 1Set
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Applied

Ref. No. Parts No. Note Name of Parts = Yy Q'ty .
Period
L-1 CST-AC000300 Body Ass’y BODY(=x) 1Set
-2 DSC-AA002201 Stand Support Bolt AEHE XX 2E 4
L-7 PSN-AA002700 Nut HiC| X|X| 2 HE 4
L-8 PTC-AF000200 Roller BODY(x) E2f 4
L-9 PSC-AC008900 Screw (M6, L20) BODY(x) £ IHLIA 16
L-9-1 PWS-AA001400 Washer YEIO|Y Ez2| B2 (M) E =M 4
L-10 CST-AD000100 Table Supporter A HolS & A 3
L-11 CST-AD000200 Table Supporter B HolE & B 3
L-12 CST-AD000300 Table Supporter C Holg && C 2
L-13 CST-AD000400 Table Supporter D glo|E & D 1
L-14 CST-AD000500 Table Supporter E Ho|S & E 1
L-15 CST-AD000600 Table Supporter F HOlE & F 1
L-16 CST-AD000700 Table Supporter G Holg && G 2
L-17 CST-AD000800 Table Supporter H HlolE & H 1
L-18 PSC-AC005200 Screw (M10, L35) Ho| S & TIFLIA} 32
L-19 PWS-CA001700 Spring Washer HOIE &H& DAL ATE 2L 32
L-21 DPK-CZ000300 Rubber Cap for Table Supporting Bar HOIE XX|Cf 120y 14
L-22 43-018A-5034 Table (F) Elol=(x) 1
L-23 CST-LG001700 Table (R) EHolE($) 1
L-24 PSC-DA000100 Screw HOolE 1 FLiA 43
L-25 43-021A-5034 Table Connecting Cover(L) Blo| & AZAHH(ZH 1
L-26 43-022A-5034 Table Connecting Cover(R) HOlS AZFAHH(T) 1
L-27 PSC-DC000300 Screw (@3, L16) HO|E A7 DX FLIA} 32
L-28 CST-LB000800 Tabel Covering Plate HOolE H7HE 1
L-29 PSC-DC000300 Screw Elo| & SI7HE 0 F FLEA} 32
L-30 CST-LF000100 Film for Table Covering Plate HolE S 25 1
L-31 CST-LB000400 Body Cover (F) HiC| A5 7 1
L-32 CST-LB000700 Body Cover (R) HiC| 250 78] 1
L-33 CST-LB000600 Body Cover (L) HiC| =E0 7] 1
L-34 CST-LB000500 Body Cover (Rear) HiC| =0 7 1
L-35 PSC-BH000200 Screw HiC| e D™ LEAL 37
L-36 01017RB-5030 Rubber HiC| SHEl D8 4
L-38 DWS-AB000500 Table Support Spacer (B) Elo| £ &&l AH o|AM B(t=0.3) -
L-40 DWS-AB000600 Table Support Spacer (D) Ej|o| S+l AH|0|A D(t=1.0) -
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Assembly

Ref. No. Parts No. Note Name of Parts = g Qty No
M-1 CLB-JB000400 Oil Tank Ass’y LT (x) 1Set
M-2 DPK-CB000500 Oil Tank Rubber Cap UMT nRopi 1
M-3 SC-0202-5030 Screw (3/16"n=28) ZE| LEA 3
M-4 DWS-AA000600 Washer kM 3
M-5 CLB-BG000100 Crank Rod Lubrication Plate Y3 = =78 1
M-6 CLB-JL0O00100 Felt d4E 1
M-7 SC-0548-4122 Screw (3/16"n=28) E LA 2
M-8 CLB-JD000300 Oil Wick 22 F4 3
M-9 44-041W-7500 Oil Hose 2 sA 3
M-10 CLB-BG000200 Oil Hose Holder (L) 22 s ZFho|(ch) 3
M-11 DSC-BJ001100 Screw (11/64"n=40) ELIAL 6
M-12 CLB-BG000600 Oil Hose Holder (A) 2 A F0|(A) 1
M-13 CLB-BG000300 Balance Lubrication Plate WHA SRE 3
M-14 CLB-JL000200 Balance Lubrication Felt (F) WHA SREIAE(H) 1
M-15 CLB-JL000300 Balance Lubrication Felt (M) WHA SREIDE(F) 1
M-16 CLB-JL000400 Balance Lubrication Felt (R) s SREAE(F) 1
M-17 DSC-BF002400 Screw (9/64"n=40) ZElLEAL 3
M-18 CLB-BH000100 Oil Hose Holder (B) 22 S AZ0|(B) 1
M-19 DSN-AA000800 Nut(3/16"n=28) HE 1
M-20 CLB-BH000200 Needle Bar Oil Wick Holder st =/ 74 &ol 1
M-21 DWS-AA000500 Washer kM 1
M-22 CLB-BG000400 Needle Bar Crank Rod Lubrication Plate |HH=M| Y3 RE S 7E 1
M-23 CLB-JL001000 Oil Return Felt (A) R 2d E(A) 1
M-24 CLB-JL0O00500 Felt £l 1
M-25 CLB-BH000200 Needle Bar Oil Wick Holder (S) st 27 74 &ol(x) 1
M-26 445008S-306H Arm Oil Return Felt ofetF ety WE 1
M-27 CLB-JG000100 Arm Oil Return Felt Oil Hose ot5F &R HE 2 5~ 1
M-28 CLB-BG000500 Oscillator Shaft Gear Lubrication Plate REE 70l =7 & 1
M-29 4450425-306H Oscillator Shaft Gear Lubrication Felt REF |0 27 EE 1
M-30 DSC-BJ000200 Screw (11/64"n=40) E LA 1
M-31 CLB-JD000300 Shuttle Lubrication Wick ME =7 74 1
M-32 CLB-JG000300 Shuttle Lubrication Oil Hose ME 7 29 34 1
M-35 CLB-BG000700 Shuttle Lubrication Plate ME =7E 1
M-36 CLB-JL000700 Shuttle Lubrication Felt(L) ME =7 EE(H) 1
M-37 06-033M-7500 Shuttle Lubrication Felt(S) ME SR EER) 2
M-38 CLB-JD000300 Oil Wick AS HMRY S 774 1
M-39 44-120C-1230 Oil Hose AE HRY 27 29 52 1
M-40 CLB-JD000300 Oil Wick oAE F Y 27w 1
M-41 44-041N-7500 Oil Hose U5 SR SR 32 1
M-42 CLB-JD000300 Needle Bar Oil wick o=t =27 74 1
M-43 CLB-JD000300 Oil Wick WHA S 7 T 7oA 1
M-44 44-041N-7500 Oil Hose WHA S7 I FAAL2ASTA 1
M-45 CLB-JD000300 Oil Wick WHA 7 I RAB” 1
M-46 44-041N-7500 Oil Hose oA =7 I FABRASA 1
M-47 CLB-JD000300 Oil Wick LREUESE SRR 1
M-48 44-120C-1230 Oil Hose CrFEURIE SR LY 5 1
M-49 CLB-JD000300 Oil Wick J¥3 2= 27 & 74 1
M-50 SC-0548-4122 Screw AT = 257 B ELIA} 1
M-51 CLB-JD000300 Oil Wick J¥3 RE SR T Y 54 2
M-52 SC-0175-7400 Screw st 33 R= =78 ELA 1
M-53 CLB-JD000300 Oil Wick REE 7|0l =7 74 2
M-54 44-041N-7500 Oil Hose REFTJIN SF 2L 5A 1
M-55 CLB-LA000200 Oil Tank Cover Ass'y UM I HH{(X) 1
M-56 DSC-BJ000200 Screw UM I (X) DHLIA} 1
M-58 CLB-JNO00300 Oil Tank Gauge 2 &3 AHo|X| 4
M-60 CST-JA001200 Qil Tray for Body HiC| 7| &gl 1
M-61 SC-0543-1230 Screw (M5, .20) HiC| 7| &80l ™LA} 1
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Applied

Ref. No. Parts No. Note Name of Parts = | Qty :
Period
M-62 CLB-JG000500 Hose HiC| 7| E0| A 8
M-63 CST-JB000100 Oil Box of Body HiC| s 1
M-64 CST-BB000800 Holder for Oil Can HiC| 2YE &0 1
M-65 PSC-AC000800 Screw (M4, L10) HIC| 22U & E0 DHLIA} 1
M-67 CST-BB002300 Bracket for Oil Can Holder HiC| 2eds &0 22131 1
M-68 PSC-AC002200 Screw (M5, 1.20)) HIC| RUE B0 22P THLIAL 2
M—69 PWS-AA000900 Washer HIC| 2UE B0 223 DALIAL ofM 2
M-70 PTC-AG000100 Belt Tie 8l E Efo| 3
M-71 CLB-JP000100 Nipple Hic| 7| Egto| L E 1
M-72 CLB-JL000900 Felt shF e 1
M-73 CLB-BJ000100 Felt Plate HE o 1 Jan.14.09
M-74 DSC-BF001300 Screw ELIAL 2
M-75 GP-038536-00 Wick H = 27 F4 1
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Assembly

Ref. No. Parts No. Note Name of Parts = g Qty No
N-1 PPP-AA002200 Quick Joint 2 =2 E 1
N-2 PPP-AA000800 Elbow A 1
N-3 PPP-AG000100 Finger Valve = 1
N-4 DSC-HB000700 Finger Valve Supporter Y W grE 2
N-5 PSC-AC002300 Screw (M4xP0.7xL23) Y W DHLEA 2
N-6 PWS-AA001000 Washer LA W D™LEAL 2L 2
N-7 PPP-BDO000100 Filter Regulator EEE = 1
N-8 PSC-AC001700 Screw(M5XP0.8XL10) ZE| DHLIAL 2
N-9 PWS-CA000800 Spring Washer (M5) LEf DFLIAF AT 9bN 2
N-10 DWS-AA002100 Washer (M5) e T LEAL b 2
N-11 PSN-AA000700 Nut (M5XP0.8) e IHHE 2
N-12 PPP-BG000100 Air Pressure Switch Qfad A Q%] 1
N-13 PPP-AA000900 Elbow Union AP FLA 1
N-14 PPP-AD000200 Air Tube ool FE 0.2m
N-15 PPP-AA002800 Half Union StZ FLod 1
N-16 PPP-AF000100 Plug Bolt g 3
N-17 PPP-BC000100 Silencer 37| 2
N-18 PPP-BB000400 Manifold Block U EE 5 1
N-19 PPP-BA000100 Air Solenoid Valve ofo] EeojlE W= 4
N-20 PPP-AA000200 Hose Nipple SALE 5
N-21 PPP-BF000100 Air Pressure Decreasing Valve e 1
N-22 PSC-AC010500 Screw (M4xP0.7) oL Z= 53 D-LIA} 4
N-23 PWS-CA000900 Spring Washer U EE S IHLIA AT 2k 4
N-24 PWS-AA001000 Washer L EE 52 DHLIAL 2bM 4
N-25 PPP-AD000100 Air Tube ool /FE —
N-26 Air Tube Label (S3F) ool F = 2l (S3F) 2
N-27 Air Tube Label (S4F) oflo] 5= 2l (S4F) 2
N-28 Air Tube Label (S5S) ofloj 5= 2t (S5S) 2
N-29 22A101S-811H Air Tube Label (S6S) ool £ = 2l (S6S) 2
N-30 Air Tube Label (S1P) ool F = 2l (S1P) 2
N-31 Air Tube Label (S2P) oflo] 5= 24l (S2P) 2
N-32 Quick Coupling A HEE 4
N-33 PPP-AC000100 Straight A Ez0|E (2katsl) 2
N-34 PPP-AA002000 Straight AEZ0|E (zhubgl) 2
N-35 CAR-BB000400 Air Unit Bracket ool FUE =2z 1
N-36 PSC-AC003200 Screw (M6XP1.0XL15) o] FLE Sal7l IH LA} 2
N-37 DWS-AA008400 Washer (M6) oflof FUE E2i7l IFLIAL 2tM 2
N-38 PSN-AA000900 Nut (M6XP1.0) oo RUE =223 I1¥HE 2
N-39 PTC-AG000200 Cable Tie 70| = EfoO|(2) 5
N-40 49-049A-5030 Pneumatic Ass’y S(xE) 1set
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Assembly

Ref. No. Parts No. Note Name of Parts = g Qty No
0-1 Driver(S) E2}o|H (/) 1
0-2 PTL7BA000200 Driver(M) =2jo| () 1
0-3 PTL-BA000100 Driver(L) E2}0lH(X) 1
0-4 91-004S-306H Spaner 234 (9%10) 1
0-5 PTL-AB000200 L Shape Wrench LA & [ (5mm) 1
0-6 PTL-AB000400 L Shape Wrench LA} 3l X[ (4mm) 1
0o-7 PTL-AB000300 L Shape Wrench LAF & X[ (2.5mm) 1
0-8 PTL-AB000100 L Shape Wrench LA} &l X[(2mm) 1
0-9 46S001S-306H Floppy Disk E£2I CjA3 1
0-10 91-108C-1230 Bottle of Oil 2AS 1
O-11 CHK-HB000100 Bobbin Hol 2
0-17 CAC-JB000100 Qiler 2 FR7| 1

01-002C-ZIZA Fuse(5A(T5L)) F=(5A(T5L)) 2
05-003B-AU10 Fuse(0.5(T500L)) F=(0.5(T500L)) 2
0-18 10-001C-PTO1 Fuse(3.15A(T3.15)) F=(3.15A(T3.15)) 2
01-001C-ZIZA Fuse(7A) F=(7A) 1
04-005C-ZIZA Fuse(8A) F=(8A) 1
0-19 006-00F-0011 Needle(DPX17 #18) HH=(DPX17 #18) 5
006-00F-0013 Needle(DP X5 #14) HHs(DPX5 #14) 5
0-20 CAC-MG000200 Sponge AEX| 1
0-23 CTT-NB000100 Fixed Mes IFM A 1
0-24 ATT-PS000400 Moving Mes SH A 1
0-25 CAC-MA000400 Head Cover o = HH 1
0-26 PTL-AB000500 L Shape Wrench LA} &l X[ (3mm) 1
0-27 91-001C-1230 Accessory Bag KA 2| uH 1
0-28 42-001A-5030 Thread Stand Ass’y Al Zol|(x) 1Set
0-29 99-003M-5030 Inner Box QliqerA 1
0-30 01017RB-5030 Body Base Rubber HiC|gh&l T2(T121) 4
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Applied

Ref. No. Parts No. Note Name of Parts = Yy Q'ty :
Period

P-1 10-001A-5030 Conrol Box ZEE g 1

p-2 10-002A-5030 Front Cover HMEHAH 1

P-3 10-003M-PTO01 Screw for Front Cover (M4, L8) M ELAHM4AXL8) 4

P-4 10-003A-5030 Cover 71t 1

P-5 10-003M-PT01 Screw for Cover (M4, L8) 7t ELIAHM4XLS8) 8

P-6 EP-000474-00 FDD FDD 1 Sep.09.09
EP-000074-00 FDD FDD 1

P-8 10-109C-3710 Isolation Bushing Hol 24 4

P-9 10-073S-3701 Screw Ass'’y for FDD (M3, L10) FDD & LFAHM3XL10) 4

P-10 02-010A-PTO1 Bracket for FDD FDD 222 1

P-11 10-003M-PTO1 Screw for Bracket FDD FDD 2221 E LA} 4

pP-12 02-0000-PTO1 Power P.C.B e = 1

P-13 SC-000683-00 Screw Ass'’y for Power PCB (M4, L10) It HE EHULAKZE) (M4XL10) 4

P-14 10-006A-5050 Transformer EfiA ZH 1

P-15 07025S-3701 Screw Ass’y for Transformer EA ZH ELIAKE) 4

P-16 10-104A-5030 X,Y Heat Sink XY T 1

P-17 10-020M-SW66 Screw Ass'’y for X,Y Heat Sink (M3, L12) |Y 2 B ELEANE) (M3XL12) 2

P-18 10-005A-5030 X,Y Bracket XY g2 1

P-19 01-004S-2070 Screw Ass’y for X,Y Bracket (M4, L8) XY E2p2 ELIAKZE) (M4XL8) 4

P-20 04-0000-5030 X, Y, P.C.BAssy X, Y EE 2

p-21 10-017S-SW66 Screw Ass’y for X,Y P.C.B (M4, L12) X,Y 2E ZELIAKE) (M4xL12) 6

p-22 05-1025-SW70 P.C.B Guide P.C.B 7}0|= 4

P-23 01-002A-SW70 SMPS SMPS 1

pP-24 10-028S-SC53 Screw Ass'’y for SMPS (M3, L7) SMPS ZE LEAK=E) (M3XL7) 2

P-25 EP-000291-00 Fan Ass’y SEI|(x) 1Set

P-26 01-001B-CPT2 Fan Cover SE7| AHH 1

p-27 01-002M-AU12 Bolt for Fan S$E7 EE 4

pP-28 09-041S-3701 Nut for Fan SE7| EHE 4

P-29 BD-000296-09 P.C.B Main Drive FHEHE 1

P-30 10-002S-SW66 Screw Ass’y for P.C.B Main Drive (M3, L7) FERE EHLIAKE) (M3XL7) 5

P-31 10-115A-PT10 Main Drive Heat Sink FE gAm 1

p-32 SC-000683-00 Screw Ass’y for Main Drive Heat Sink FH YT ELAKE) 4

P-33 10-012M-PT10 Stud for P.C.B Main Drive (3-5-15) FEHE AFE (3-5-15) 2

P-34 SC-000683-00 Screw for IPM (M4, L10) IPM ELFAF (M4XL10) 2

P-37 10-003M-PT10 Screw Ass'y for Bredge Diode BEIX| cjo| 2= EHLAKE) 1

P-38 BD-000239-00 /0 P.C.B /0 B 1

P-39 10-073S-3701 Screw Ass'’y for 1/0 P.C.B (M3, L10) I/0 B E ELIAHZE) (M3XL10) 6

P-40 03-010A-PT10 Stud“ A”for 1/0 P.C.B (3-5-37) /0 EE AE{E"A"(3-5-37) 4

P-41 03-011A-PT10 Stud Ass’y for I/0 P.C.B (3-5-42) /0 EE AEE(ZX) (3-5-42) 1Set

p-42 BD-000861-00 5030 |486 CPU Card 486 CPU 2= 1 Sep.15.09
BD-000452-10 5030 |CPUP.C.B CPU EE 1 Jun.02.09
BD-000452-08 5030 |CPUP.C.B CPU EE 1
BD-000860-00 3020 (486 CPU Card 486 CPU 2= 1 Sep.15.09
BD-000264-09 3020 |CPUP.C.B CPU EE 1 Jun.02.09
BD-000264-07 3020 |CPUP.C.B CPU EE 1
BD-000862-00 5034 |486 CPU P.C.B 486 CPU 2= 1 Sep.15.09
BD-000453-10 5034 |CPU P.C.B CPU EE 1 Jun.02.09

P-43 08-002M-SW67 Stud for CPU P.C.B (3-5-10) CPU 2= AEE (3-5-10) 4

P-44 10-006A-5030 CPU Bracket CPU 223 1

P-45 10-072S-SW70 Screw Ass’y for CPU Bracket (M3, L12)  [ELFAHZE) (M3XL12) 4

P-46 10-001C-AT10 Isolation Bushing Mol 4

P-47 GP-038187-00 CPU P.C.B. Cover CPU E=AHH 1

P-48 10-003M—-PT01 Screw Ass’y for CPU P.C.B Cover CPU 2= 7{8] ELIAH=) 2

P-49 10-007A-5030 Connector Cover AU E HH 1

P-50 10-003M-PTO1 Screw Ass'y for Connector Cover HH e A FHLAKE) 4

P-51 GP-011049-00 Caution Sicker a0 AE|A 1

p-52 01-004S-BT01 Sticker for Exchange Filter ZE waE AEA 1
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Applied

Ref. No. Parts No. Note Name of Parts = g Qty )
Period

P-54 45-002A-5030 Bracket for Control Box ZEE #x 22pl 1
P-55 08091SC-4113 Screw (M6, L20) ZEE dtA B THLIA} 8
P-56 16014SW-4115 Spring Washer ZEE dA HEPP IHLIAL AT E 9ot 8
pP-57 18015SW-3111 Washer ZEE gtA 22 ™LA Bt 8
P-58 08091SC-4113 Screw (M6, L20) ZEE d9tA NHLIAL 6
P-59 16014SW-4115 Spring Washer ZEE A DHUAL AT 9N 6
P-60 18015SW-3111 Washer ZEE gtA DHUIAL Bt 6
P-61 22-5030-PT01 Conrol Box Ass'y ZEE #a(x) 1Set
P-62 01-0000-5030 X-Y SMPS Ass'y X-Y SMPS (X) 1Set
P-63 SC-000683-00 Screw Ass’y (M4xL10) ELFAKZE) (M4XL10) 2
P-64 04-001S-PT10 Encoder Sticker o 20 AE|AH 1
P-65 04-002S-PT10 Synchro Sticker A3z AE|H 1
P-66 05-0000-5030 /0 P.C.B Ass'y I/0EE (x) 1Set
P-67 09-025R-SC53 Rubber Cap 2opi 1
P-68 10-008S-PT10 Voltage Sticker T QFAFEAE| 7 1
P-69 GP-005944-00 FDD lIsolation Plate FDD Hod &t 1
P-70 15-026M-1000 Cable Tie 70| & Efo| 20
P-71 01-001C-ZIZA Fuse 7A 250V F=T7A 2
p-72 01-002C-ZIZA Fuse 5A 250V F=5A 2
P-73 05-003B-AU10 Fuse 0.5A 250V F= 0.5A 2
P-74 10-001C-PTO1 Fuse 3.15A 250V = 3.15A 2
P-75 02-101A-PT10 Power Input AFE X 2 @124 (SPS-008) 1
P-76 02-102A-PS10 Synchro Connect Cable A3zHZA 7 0|=(SPS-003) 1
p-77 02-104A-PT10 Main Driving Motor Power FEZEE M A(SPS-015) 1
p-78 03-006B-SW70 SMPS Output Connect Cable SMPS £ Z4lE] 1
P-79 03-103A-PT10 Digital Speed Cable CIX|2 % £7 0| =£(SPS-004) 1
P-80 03-106A-PT10 Switch Input Cable ghEkA 2| X 212 70| £(SPS-007) 1
P-81 03-207A-PT10 electrical Solenoide Output Cable M7|&8| 0|=£3 70| £ B (IBD-009) 1
p-82 03-101A-PT10 Key Input Cable 7| 27 0|l 2(SPS-001) 1
P-83 GP-046265-00 486 CPU Card Sticker 486 CPU 7t= EA| AEA 1 Sep.15.09
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Assembly

Ref. No. Parts No. Note Name of Parts = g Qty No
Q-1 AS-003805-00 Operation Box Ass’y 20| gtA(x) 1Set
Q-1-1 12-001A-PT10 Membrane Switch o = ol AfX| 1
Q-1-2 12-002A-PT10 Cover Ass’y 7B (=) 1Set
Q-1-8 04-001A-PT10 LCD LCD 1
Q-1-4 BD-000652-00 Operation Unit P.C.B 2ol FUE EE 1
Q-1-5 SC-000461-00 Screw Operation Unit(M3.5XL16) H 0|8 FHE =LA} 6
Q-1-6 12-001M-PT10 Magnetic Rubber D2 XA 2
Q-2 AS—000299-00 Operation Box Stand Ass’y Q0| HA ARE (X) 1
Q-3 08087SC-4113 Hex. Socket Screw 20| d BtA AME (F) DHLIAL 2
Q-4 15095SW-4115 Spring Washer LU0 BfA ARHE (F) AZE 24N 2
Q-5 08041SW-1111 Washer QI O|M HA ABE () 2FM 2
Q-6 19035CA-T121 Hinged Block Sl 5 1
Q-7 0807SC-4113 Hex. Socket Screw BIXl E5 DHLIA 1
Q-8 15095SW-4115 Spring Washer BIXx| 258 A= 2N 1
Q-9 08041SW-1111 Washer BIX| 22 oM 1
Q-10 19039CW-T121 Adjusting Bolt SIX| E5 ZHLIA 1
Q-11 19040CA-UKO01 Holder Bracket =4 1
Q-12 08062SC-4113 Hex. Socket Bolt (M5XL20) E0 D™LIA 4
Q-13 16019SW-4115 Spring Washer (@5) 2 2T opM 4
Q-14 16018SW-1111 Washer (@5) =0 2kM 4
Q-15 22044CA-W121 Holder 20| gfA F 1
Q-16 22052CW-A021 Bush Qmeo|Md gfA 20 JH0|E R4 1
Q-17 10-001M-PTO1 Hex. Socket Bolt (M6XP1.0, L=50) i o|MEtA SO JI0|ERA THLIAL 4
Q-18 16014SW-4115 Spring Washer 22 0|MEfA BT JI0|ERY AT QLY 4
Q-19 08057SW-1111 Washer 2uo|MetA SO JI0|EXA 2N 4
Q-20 14060AF-4517 Hex. Socket Set Screw 20| HA FO IHLIA 4
Q-21 018127S-306H Nut (M6) 2ueo|M 8tA 20 DYHHE 4
Q-22 03-110A-PT10 Operation Cable 2ol #AHolg 1

©
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Assembly

Ref. No. Parts No. Note Name of Parts = g Qty No
R-1 11-011A-PT11 Foot Switch Ass'y A (F) 1Set
R-2 11-006A—-PT11 Base Foot Switch AL H ol A 1
R-3 11-1000-PT11 One Step Stroke Ass'y 1 2HEE A QX[ (X) 2Set

R-3-1 10-001A-PT11 Cover SHIFA Q| X| 7t 2
R-3-2 10-001C-PT11 Bushing A 2A 2
R-3-3 10-001S-SW68 E-Ring E-& 2
R-3-4 10-002A-PT11 Switch Base ghEk A Q| X| H| O] A 2
R-3-5 10-003A-PT11 Switch Shaft 2HI AR F 2
R-3-6 10-003B-PT11 Stopper C gtm AETH C 2
R-3-7 10-004A-PT11 MICRO SWITCH ofo|3 2 A% 2
R-3-8 10-005B-PT11 Stopper B gtok AETH B 2
R-3-9 10-006S-PT11 Stopper A Srok AETH A 2
R-3-10 10-007B-PT11 Guide Cover ZHIk 710|E A 2
R-3-11 10-007S-PT11 Spring B gtm AT 2B 2
R-3-12 10-009M-PT11 Screw A QX ELIAL 2
R-3-13 10-018B-PT11 Switch Cover (8) SHEA R X A (2) 2
R-3-14 10-021M-SW66 Screw Guide Cover(M3xL6) 7t0| E 74 Z=QILIA} 8
R-3-15 10-002S-SW66 Screw Ass’y (M3XL8) 70| = Hjo| A =l LA} 8
R-3-16 10-006B-PT11 Guide Base 710| E 0| A 2
R-3-17 10-005B-PT11 Guide A JI0IE A 2
R-3-18 10-007S-PT11 Spring C AZ™ C 2
R-3-19 10-006S-PT11 Stopper A AEH A 2
R-4 08-015C-3701 Clip 4N 28 4N 1
R-5 SC-000683-00 Screw Clamping Cable Ass’y(M4XL10)  [HI0l & &o| Z=QILIAHZX) 1Set
R-7 11-007A-PT11 Cover Foot Switch 1A W HjojA A 1
R-8 SC-000683-00 Screw Ass'y For “A”Foot Switch Cover (M4XL10 UA H Y H o] A He| =QILIAHZE) “A” 2Set
R-9 10-002S-SW66 Screw Ass'y For “B"Foot Switch Cover (M3XL8) UAL H 2 H o] A HE| =QILIAKE) “B” 6Set
R-10 11-002M-PT10 Sponge AEX| 2
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Assembly

Ref. No. Parts No. Note Name of Parts = | Q'ty No
S-1 CUN-BB000400 Upper Thread Holding Bracket SIAZo| B 1
S-2 PSC-AC003500 Screw (M4xL12) SIA O] 2212 TF LA} 2
S-3 PWS-CA000900 Spring Washer (@4) SIAIZto| E2l7 A2 i 2
S-5 PPP-CA003200 Pin Cylinder Ass’y SIAEO| HAMRIH(x) 1Set
S-6 09-003C-5030 Knuckle for Pin Cylinder SIAFo| HAMRH HE 1
S-7 PPP-AA000100 Elbow SAUHP 1
S-8 PPP-AD000200 Urethane Hose($6) e EF S A(TU-0604B) 1
S-9 49A-003S-811H Hose Nipple SAUE 1
S-10 DSC-AA002100 Plug Bolt (M=5T) =25 2E(M-5T) 1
S-11 CMB-HK001300 Arm Thread Guide(L) o AlohLff (=) 1
S-12 DSC-BJ001300 Screw(9/64”"N=40) HE AMlAo| LIAK9/64"N=40) 2

Note: HS — Heavy Material (¥ 2&)

GS — General Material (& 2t&) @
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Applied

Ref. No. Parts No. Note Name of Parts = g Qty )
Period
T-1 GP-006911-03 Lower Feed Plate st mlo| = ¢ 1
T-2 GP-006928-00 Upper Feed Plate A molEq 1
T-3 GP-006944-00 X-Moving Plate X-0| & e & 1
T-4 GP-006930-00 Upper Feed Plate Assist Bracket B AtT|o| EEE = E2}71B 1
T-5 GP-006945-00 X-Rack X-0| &2 1
T-6 GP-006929-00 Upper Feed Plate Assist Bracket A AIo|ETEEEEIZIA 2
T-7 GP-006946-00 Upper Feed Plate Bracket Atmjol=m 2212 2
T-8 GP-006947-00 X—Axis LM-Guide Asm X-0| &L M7}0| E(#) 1Set
T-9 GP-006948-00 X-Sensor Plate X-SensorztX| £ 1
T-10 GP-006956-00 X~-Fixed Frame Upper Cover(L) X-0™ = A7 L 1
T-11 GP-006969-00 X~-Fixed Frame Upper Cover(R) X-1 8 Tef  AHHHR 1
T-12 GP-006972-00 Covering Plate for Table E|o| £ 571 2 1
T-13 GP-006973-02 Film for Table Covering Plate HOolEE/HEHEE 1
T-14 GP-006943-00 X—-Fixed Frame X-08 =gl 1
T-15 GP-006974-00 Table(Front) Eol2(d) 1
T-16 GP-006975-02 Model Mark(GS) 2d AE[7{(GS) 1
T-17 GP-006976-02 Model Mark(HS) 28 AE[FH(HS) 1
T-18 CYF-BC000100 Y—-Axis Frame Y-O| &5 =ef ¢ 2
T-19 GP-006978-00 Y-Sensor Plate Y—MIA 2 1
T-20 GP-006979-00 Table Supporter “E” Elo|E&EIE 1
T-21 GP-006980-00 Table Supporter “F” Hlo|E&&lIF 1
T-22 CST-AD000200 Table Supporter “B” Blo| EHEIB 5
T-23 GP-006981-00 Table Supporter “J” Hlo| S &HElY 1
T-24 GP-006927-00 Table Supporter “C” ElOo|E&EIC 2
T-25 GP-006982-00 Table Supporter “K” Blol £ &EK 1
T-26 GP-006983-00 Lower Feed Acryl Plate stu|=ol3 2 & 1
T-27 GP-007087-00 Lower Feed Plate B st =g B 1
T-28 GP-007088-00 Lower Feed Acryl Plate B stu|=ot3 2 B 1
T-32 SPS-PT-OP Operation Box ass'y oM gtA () 1Set
T-33 GP-048248-00 Operation Box Stand ass'y 20| A ARE(#]) 1Set
T-34 46-003C-5030 Stand Holder ARNE 20 1
T-35 46-004A-5030 Base For Stand Holder ABHE 2O H|O|A 1
T-36 46-005A-5030 Stud For Stand Connecting ARHE oA CHpAL 1
T-37 PSC-AC003900 Screw(M5, L15) ABNE DFH LA} 1
T-38 10-001M-PTO1 Screw(M5, L50) ARHE 20 H 0| A TE LA} 4
T-39 PSN-AA000900 Nut ABE = Ho|A D™HLIALHE 4
T-40 PSC-AC003100 Screw(M5, L10) ARHE B0 OHLEAL 1
T-41 08041SW-1111 Washer AEHE 20 H0|A DHLIAL 9b 4
T-42 PWS-CA001000 Spring Washer AEHE SO HO|A DHLIAL ATE] b 4
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Option Parts

H & 2tA

1. Gauge Part (AHO|XIF)
O Standard Type (E=E)

Parts Name Standard Stitch (= 2E|X])

23 H (228) G (Yug)

Intermediate

Presser
L))
66 =) 66 =)
Needle Plate S g
Cover g 1
(RIE{H) 2.0 1.6
10S042S-306H 10S043S-306G

3 2
Shuttle (S o,

075027S-306H 07S027S-306G

O Option Type (SM3)

Pa(’?};.g)ame 1 2 3 4 5 6

Intermediate
Presser

(=24)

055066S-306H | 05S166S-306H | 055266S-306H | 055366S-306H | 055S466S-306H | 05-033A-5030

for Heavy Material [for Ultra Heavy Material for Thin Material |for Cushion Material| for Cushion Material for Pallet
(F=28) (SFE2) (HEL) (M) (RME) (IHEE)
)
o @
\\____,/<Q
Needle Plate M
Cover 6o 4 HE—

(HE7H)

10S042S-306H

for Ultra Heavy Material
==
(FFE3)

l>
%

Shuttle \
Race Ring @\\
)

(WL ESS))

07S045S-306H

for Ultra Heavy Materiall
asS=2
IFE])

D
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, Assembly
Ref. No. Parts No. Note Name of Parts = | Q'ty No
V-1 22-107A-5030 Cylinder Knuckle A HZ(70mm)
V-2 22-104A-5030 Upper Clamp Bracket AS#=E =22121(70mm)
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Assembly

Ref. No. Parts No. Note Name of Parts = Q'ty No
V-1 GP-006898-00 Bracket(L) for Palette Cylinder oS E MY 2213 (F) 1
V-2 PSC-AC000200 Screw o E deir 22 (7 4
V-3 PWS-AA001000 Washer o E d2in 22 (7 4
V-4 GP-006899-00 Bracket(R) for Palette Cylinder o E AR 22p3 (2) 1
V-5 PSC-AC000200 Screw oI E MRIH =22l (2) 4
V-6 PWS-AA001000 Washer o E dein 225 () 4
V-7 GP-002085-00 Palette Cylinder Bracket Supporter oI E A2l =222 gHEl 2
V-8 15-027A-2070 Sensor A 2
V-9 08014SC-A001 Screw MM D™HLEAL 2
V-10 GP-006900-00 Air Cylinder(Cv20-20D) o2 E of|of A2ir 2
V=11 PSC-AC008700 Screw T E of|of A2Ir THLIA} 4
V-12 GP-006897-00 Support for Palette Cylinder Bracket(L) o E M2H B2 uhE (F) 1
V-13 GP-006896-00 Support for Palette Cylinder Bracket(R) o3 E ARlH 2213 ghEl () 1
V-14 GP-006895-00 Bushing for Palette Cylinder Bracket o E ARIH 22pl g 4 2
V-15 03050SC-4517 Screw T E MM 2apl gra 24 LA 2
V-16 GP-006893-00 Shaft for Palette Cylinder oS E Al £ 2
V=17 PPP-AA000100 Air Fitting o3 E AR oflofx 4
V-18 GP-014162-00 Palette Cylinder Assist Bracket oI E MElH 2 x 2217l 1
V-19 PSC-BB000100 Screw o E M2if Ex =223 13
V=20 DSN-AA000600 Nut o E MRl 2x 22

©
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Index

Parts No. Name of Parts Page|Ref.No. Parts No. Name of Parts Page|Ref.No. Parts No. Name of Parts Page|Ref.No.
006-007-0011 |Needle(DPx17 #18) | 15 | B-70 | [07016SC-7113|Screw (M4, L15) 33 | H-6 10-005A-5030 |X,Y Bracket 53 | P-18
006-007-0013 |[Needle(DPX5 #14) 15 B-71 07016SC-7113|Screw (M4, L10) 33 | H-15 10-005B-PT11 |Stopper B 59 | R-3-8
006-00F-0011 |[Needle(DPx17 #18) | 51 0-19 07025S-3701 |Screw Ass’y 53 P-15 10-005B-PT11|Guide A 59 [R-3-17
006—00F-0013 [Needle(DP X5 #14) 51 0-19 07S0245-306H |[Bobbin Case 21 |D-19-1| [10-006A-5030 |CPU Bracket 53 pP-44
01-0000-5030 |X-Y SMPS Ass'y 55 | P-62 07S025S-306H |[Bobbin Plate Spring 21 |D-19-2| [10-006A-5050 [Transformer 53 | P-14
01-001B—-CPT2|Fan Cover 53 P-26 07S036S—-306H [Shuttle Ring 21 D-32 10-006B-PT11 |Guide Base 59 [R-3-16
01-001C-ZIZA |Fuse(7A) 51 0-18 075111S-306H |Crank Rod 21 D-7 10-006S-PT11 |Stopper A 59 | R-3-9
01-001C-ZIZA |Fuse 7A 250V 55 P-71 08-002M-SW67 |Stud for CPU P.C.B 53 P-43 10-006S—-PT11 |Stopper A 59 |R-3-19
01-002A-SW70 |SMPS 53 | P-23 08014SC-A001 |Screw 67 V-9 10-007A-5030 |Connector Cover 53 | P-49
01-002C-ZIZA |Fuse(5A(T5L)) 51 0-18 08-015C-3701|Clip 4N 59 R-4 10-007B-PT11 |Guide Cover 59 [R-3-10
01-002C-ZIZA |Fuse 5A 250V 55 | p-72 08041SW-1111|Washer 57 Q-5 10-007S-PT11 |Spring B 59 [R-3-11
01-002M-AU12 |Bolt for Fan 53 | P-27 | [08041SW-1111|Washer 57 Q-9 10-007S-PT11 |Spring C 59 |R-3-18
01-0045-2070 |Screw Ass’y (M4, L8)| 53 | P-19 | |[08041SW-1111|Washer 63 | T-41 10-008S-PT10 |Voltage Sticker 55 | P-68
01-004S-BTO01 |Sticker 53 pP-52 08057SW-1111|Washer 33 | H-35 10-009M-PT11|Screw 59 [R-3-12
01017RB-5030 |Rubber 43 | L-36 08057SW-1111|Washer 57 | Q-19 [ [10-012M-PT10|Stud for P.C.B Main Drive | 53 | P-33
01017RB-5030|Body Base Rubber 51 | 0-30 | [08062SC—-4113 |Hex. Socket Bolt (M5xL20) | 57 | Q-12 10-017S-SW66 |Screw Ass’y (M4, L12) | 53 | P-21
01S008S-306H |Face Plate Gasket 9 | A4 0807SC-4113 |Hex. Socket Screw 57 | Q-7 ||10-018B-PT11|Switch Cover (S) 59 |R-3-13
01S040S-306H|Silicon Felt 9 |A-26-3| [08087SC-4113|Hex. Socket Screw 57 | Q-3 10-020M-SW66 |Screw Ass'y (M3, L12) | 53 | P-17
01S084S-306H|Screw (11/64”n=40) | 33 | H-29 | |08087SC-7113|Screw (M8, L25) 33 | H-2 10-021M-SW66 |Screw(M3XL6) 59 |R-3-14
015127S-306H|Nut 33 | H-42 | |08087SC~-7113|Screw (M8, L25) 33 | H-18 | |10-028S-SC53|Screw Ass’y (M3, L7)| 53 | P-24
015127S-306H|Nut (M6) 57 | Q-21 08087SC-7113|Screw (M8, L25) 33 | H-22 10-072S-SW70 |Screw Ass’y (M3, L12) | 53 | P-45
02-0000-PTO1 |Power P.C.B 53 | pP-12 | |08091SC-4113|Screw (M6, L20) 55 | P-55 10-073S-3701 |Screw Ass’y (M3, L10) | 53 P-9
02-010A-PT01 |Bracket for FDD 53 | P-10 08091SC-4113|Screw (M6, L20) 55 | P-58 10-073S-3701 |Screw Ass’y (M3, L10) | 53 | P-39
02028SW-9115|Spring Washer 33 | H-9 | [08091SC-7113|Screw (M6, L20) 35 | H-57 | |10-104A-5030|X,Y Heat Sink 53 | P-16
02028SW-9115|Spring Washer 33 | H-9-2 | |08S0025-306H |Thread Take-Up Lever | 15 | B-73 10-109C-3710|Isolation Bushing 53 P-8
02028SW-9115|Spring Washer 35 | H-75 | [08S003S—306H [Needle Bar Crank 15 | B-74 10-115A-PT10|Main Drive Heat Sink | 53 | P-31
02028SW-9115|Spring Washer 35 | H-76 | |08S004S-306H |Thread Take-Up Lever Crank | 15 | B—75 | [10S007S—-306H |Driving Link Stopper | 23 E-7
02-101A-PT10 |Power Input 55 P-75 0850055-306H |Needle Bearing 15 | B-76 10S114S-306H |Shaft Collar Dust Plate Bracket | 33 | H-27
02-102A-PS10|Synchro Connect Cable| 55 | P-76 | |[0850065-306H [Needle Bearing 15 | B=77 | |11-002M-PT10|Sponge 59 | R-10
02-104A~PT10 |Main Driving Motor Power | 55 | P-77 | |[08S007S-306H |Needle Bar Crank Rod | 15 | B-78 | |11-003A-5030 |Wiper Rotation Shaft | 27 | F-3
02S029S-306H |Upper Shaft Sensor 13 | B-25 | [08S0085-306H |Screw 15 | B=79 | [11-006A-PT11 |Base Foot Switch 59 R-2
02S030S-306H [Screw (M3, L10) 35 | H-72 08S010S-306H|Needle Bar Holder 15 B-81 11-007A-PT11 |Cover Foot Switch 59 R-7
03003810B000 |Y-Shaft Coupling 33 | H-56 08S011S-306H |Screw 15 | B-82 11-011A-PT11 |Foot Switch Ass’y 59 R-1
03-006B-SW70 |SMPS Output Connect Cable | 55 | P-78 | |08S0125-306H |Thread Take-Up Crank Shaft | 15 | B-83 | [11-013C-5030 |Wiper Rod 27 | F-10
03-010A-PT10 |Stud“ A"or [/0P.CB (3-5-37) | 53 | P-40 | |08S201S-306H |Thread Take-Up LeverAss'y | 15 | B=72 | |11-017W-2700|Washer 35 | H-73
03-011A—-PT10 [Stud Ass'y for /OP.CB(3-5-42)| 53 | P—41 | [09-003C-5030 |Knuckle for Pin Cylinder| 61 S-6 | |11-017W-2700|Washer 35 | H-77
03022SC-4517 |Screw(M4, L5) 33 | H-47 09-025R-SC53|Rubber Cap 55 P-67 11-019M-2350|Solenoid Tube 27 F-29
03025SW-1111|Washer 31 | G-89 | [09-041S-3701 |Nut for Fan 53 | P—28 | |11-1000-PT11 |One Step Stroke Ass'y | 59 | R-3
03050SC-4517|Screw 67 | V-15 10-001A-5030 |Conrol Box 53 P-1 11S036S-306H |Wiper On/Off Switch | 27 F-27
03-101A-PT10|Key Input Cable 55 | P-82 10-001A-PT11 |Cover 59 | R=3-1] [12-001A-PT10|Membrane Switch 57 |Q-1-1
03-103A-PT10 |Digital Speed Cable | 55 | P-79 | |10-001C-AT10|Isolation Bushing 53 | P-46 | |12-001M-PT10|Magnetic Rubber 57 |Q-1-6
03-106A-PT10|Switch Input Cable 55 P-80 10-001C-PTO01 |Fuse(3.15A(T3.15)) 51 0-18 12-002A-PT10|Cover Ass’y 57 |Q-1-2
03-110A-PT10|Operation Cable 57 | Q-22 10-001C-PTO01 |Fuse 3.15A 250V 55 P-74 12010SN-1211|Nut B 33 | H-12
03-207A-PT10|Output Cable 55 P-81 10-001C-PT11 |Bushing 59 | R=3-2 | |14002SC-4113|Screw (M6, L15) 33 | H-50
04-0000-5030 (X, Y, P.C.B Ass’y 53 pP-20 10-001M-PTO1 |Hex. Socket Bolt (M6XP1.0, 1=50) | 57 | Q-17 14027SC-4113|Screw(M8, L30) 35 | H-59
04-001A-PT10|LCD 57 | Q-1-3| |10-001M—-PTO1|Screw(M5, L50) 63 | T-38 14027SC-7113|Screw (M8, L30) 35 | H-63
04-001S-PT10 |[Encoder Sticker 55 | P-64 10-001S-SW68 |E-Ring 59 | R-3-3 | [14060AF-4517 |Hex. Socket Set Screw | 57 | Q-20
04-002S-PT10 |Synchro Sticker 55 | P-65 | [10-002A-5030|Front Cover 53 | P-2 | |14065BR-5030|Needle Bearing (1816zz) | 33 | H-51
04-005C-ZIZA |Fuse(8A) 51 0-18 10-002A-PT11 |Switch Base 59 | R-3-4 | [15001BR-5030|Track Roller Bearing 33 H-7
04S008S—-306H |Thread Guide 15 | B-68 10-002S-SW66 |Screw Ass’y (M3, L7)| 53 P-30 15002CW-5030 |Cam Roller Screw A 33 H-8
045104S-306H |Needle Bar Bushing(L) | 15 | B-64 10-002S-SW66 |Screw Ass’y (M3XL8)| 59 |R-3-15| | 15003CW-5030 [Cam Roller Screw B | 33 | H-11
045106S—-306H |Needle Bar Guide Black| 15 | B-66 | | 10-002S-SW66 |Screw Ass’y (M3XL8)| 59 | R-9 | |15-026M-1000|Cable Tie 55 | P-70
04S201S-306H |Needle Bar 15 | B-61 10—-003A-5030 [Cover 53 P-4 15-027A-2070 |Sensor 67 V-8
05-0000-5030 |I/O P.C.B Ass'y 55 | P-66 | [10-003A-PT11|Switch Shaft 59 | R=3-5 | |15027DC-5030|Y-Timing Pulley Bracket (F) | 33 | H-32
05-003B-AU10|Fuse(0.5(T500L)) 51 | 0-18 | |10-003B-PT11 |Stopper C 59 | R-3-6 | [150285C-5030|Screw 33 | H-33
05-003B-AU10|Fuse 0.5A 250V 55 | P-73 | [10-003M-PTO01|Screw (M4, L8) 53 | P-3 15029SN-3211 [Nut A 33 | H-10
05-102S-SW70 |P.C.B Guide 53 | P-22 | |10-003M-PTO1|Screw (M4, L8) 53 | P-5 | {15031CL-5030 |Pulley Bracket (L) 33 | H-48
05A042S-811H|Connecting Link 17 | C-44 | |10-003M-PTO1 |Screw 53 | P-11 15032CL-5030 |Pulley Bracket (R) 33 | H-49
05A151S-811H|Connecting Shaft 17 | C-53 | |10-003M-PTO01|Screw Ass’y 53 | P-48 | | 15035CW-A001 |Stopper Collar 33 | H-52
06-019S-7507 |Spring Hooker 25 | E-60 | |10-003M-PT01|Screw Ass’y 53 | P-50 | {15038BT-UI12 |Y-Timing Belt 33 | H-16
06—-033M-7500 [Shuttle Lubrication Felt(S) | 45 | M-37 10-003M-PT10|Screw Ass’y 53 pP-37 15042BR-A001 |[Needle Bearing 33 | H-44
06-129A-106L |Needle Bearing 33 | H-25 | |10-004A-PT11|MICRO SWITCH 59 [ R-3-7| | 15044CW-5030 |Timing Pulley Shaft | 33 | H-46
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15046RB-5030 |Fiber Washer 33 | H-45 22-5030-PT01 |Conrol Box Ass'y 55 P-61 AS-003805-00|Operation Box Ass’y 57 Q-1
15055PR—5030 [Tension Adjusting Plate (F)| 33 | H-38 | [22A1015-811H|Tube Label 17 | C-40 | |AS600-000008|Safety Plate Ass’y 9 A-28
15056PR—-5030 [Tension Adjusting Plate (R) 33 | H-39 22A101S-811H|Tube Label 17 | C-41 ATA-PS000100 |Thread Tension Adjusting Ass'y 39 J-1
15056R-B001 |Washer 35 | H-70 22A101S-811H|Air Tube Lavel (S3R) | 37 1-51 ATA-PS000200 |Second Thread Tension Adjusting Ass’y | 39 | J—15
15057SC-8119|Screw (M4, L14) 33 | H-40 22A101S-811H|Air Tube Lavel (S4R) | 37 1-52 ATT-PS000400|Moving Mes 23 | E-45
15058SC-1211|Bolt (M6, L58) 33 | H-41 22A101S-811H|Air Tube Lavel (S3L) | 37 1-53 ATT-PS000400 |Moving Mes 51 | O-24
15077SW-2111|Washer 33 H-4 22A101S-811H|Air Tube Lavel (S4L) | 37 1-54 ATT-PS000600 |Thread Trimming Lever “A”| 23 | E-53
15077SW-2111|Washer 33 | H-20 | |22A101S-811H|Air Tube Lavel (S5R) | 37 1-55 ATT-PS000700 [Thread Trimming Lever “B"(H) | 23 | E-49
15077SW-2111|Washer 33 | H-24 | |22A101S-811H|Air Tube Lavel (S6R) | 37 1-56 AWP-PS000100 |Wiper Bracket Ass’y | 27 F-1
15077SW-2111|Washer 35 | H-61 22A101S-811H|Air Tube Lavel (S5L) | 37 1-57 AWP-PS000200 |Wiper Crank Ass’y 27 F-7
15077SW-2111|Washer 35 | H-65 | |22A101S-811H|Air Tube Lavel (S6L) | 37 1-58 AWP-PS000300 |Wiper Rock Link Ass’y | 27 | F-11
15077SW-3115|Washer 29 | G-53 | |22A101S-811H|Air Tube Label (S3F) | 49 | N-26 | |AXF-PS000600 |X-Axis LM-Guide Ass’y | 29 G-5
15095SW-3115|Spring Washer 33 H-3 22A101S-811H|Air Tube Label (S4F) | 49 | N-27 | |BD-000239-00|I/0 P.C.B 53 | P-38
15095SW-3115|Spring Washer 33 | H-19 | |[22A101S-811H|Air Tube Label (S5S) | 49 | N-28 | |BD-000264-07|CPU P.C.B 53 | P-42
15095SW-3115|Spring Washer 33 | H-23 | [22A101S-811H|Air Tube Label (S6S) | 49 | N-29 | |BD-000264-09|CPU P.C.B 53 | P-42
15095SW-3115|Spring Washer 35 | H-60 | |22A101S-811H|Air Tube Label (S1P) | 49 | N-30 | |BD-000296-09|P.C.B Main Drive 53 | P—29
15095SW-3115|Spring Washer 35 | H-64 | [22A101S-811H|Air Tube Label (S2P) | 49 | N-31 BD-000452-08|CPU P.C.B 53 | P-42
15095SW-4115|Spring Washer 57 Q-4 25S5011S-306H [Hand Pulley Spring 41 K-3 BD-000452-10|CPU P.C.B 53 | P-42
15095SW-4115|Spring Washer 57 Q-8 40-108A-1306 |Thread Tension Disk | 41 K-40 | |BD—-000453-10|CPU P.C.B 53 | P-42
15095SW-7113|Spring Washer 29 | G-52 40-333G—1230 |Thread Tension Adjusting Spring(G) | 39 | J—11 BD-000652-00|Operation Unit P.C.B| 57 | Q-1-4
15099AF-5030 [Y-Step Motor 35 | H-58 | [40S006S—-306H [Thread Take-Up Spring (G) 39 J-6 BD-000860-00|486 CPU Card 53 | P-42
15103CA-5030|Y-Motor Bracket 35 | H-62 | |40S017S-306H [Shaft 39 | J-16 BD-000861-00|486 CPU Card 53 | P—42
15120SC-5030|Screw 35 | H-69 | [40S144S-306H |Guide 39 | J-40 BD-000862-00|486 CPU P.C.B 53 | P-42
16014SW-2516|Spring Washer 31 |G-88-1| [40S944S-306H [Hinge Screw 39 | J-39 CAB-AA002103 |Arm 9 |A-1-1
16014SW-4115|Spring Washer 55 | P-56 | [41S029S-306H|Thread Guid Plate 41 K-42 CAB-AB001600 |Bed 11 | A-47
16014SW-4115|Spring Washer 55 | P-59 | [41S034S-306H|Thread Tension Nut 41 | K-36 | [CAC-JB000100|Oiler 51 | O-17
16014SW-4115|Spring Washer 57 | Q-18 | [41S101S-306H|Bobbin Winder Ass’y | 41 K-45 CAC-MA000400 |Head Cover 51 | O-25
16018SW-1111|Washer (@5) 57 | Q-14 | [42-001A-5030|Thread Stand Ass’y 41 K-44 CAC-MG000200 |Sponge 51 | 0-20
16019SW-4115|Spring Washer (@5) | 57 | Q-13 | |42-001A-5030 |Thread Stand Ass’y 51 | O-28 CAR-BB000400 |Air Unit Bracket 49 | N-35
16-020W-9510(Washer 39 | J-37 43-018A—-5034 |Table (F) 43 | L-22 CBW-BA000100 |Bobbin Winder Action Body | 41 K-13
18015SW-3111|Washer 55 | P-57 43-021A-5034 |Table Connecting Cover(L)| 43 | L-25 CBW-BH000100 |Bobbin Stopper 41 K-19
18015SW-3111|Washer 55 | P-60 43-022A-5034 |Table Connecting Cover(R)| 43 L-26 CBW-BJ000100 (Thread Winder Action Plate 41 K-31
19035CA-T121 |Hinged Block 57 Q-6 44-041N-7500 |Oil Hose 45 | M—41 CBW-BJ000200 (Bobbin Winder Adjusting Plate | 41 K-20
19039CW-T121 |Adjusting Bolt 57 | Q=10 | [44-041N-7500 |0il Hose 45 | M—44 | [ CBW-BN000100 |Bobbin Stand 41 K-18
19040CA-UKO1 [Holder Bracket 57 | Q-11 44-041N-7500 |Oil Hose 45 | M-46 | [CBW-CM000100 |Bobbin Winder Lever | 41 K-23
20—-063A-5034 |Ball Spline Shaft Cover | 31 G-91 44-041N-7500 |Oil Hose 45 | M-54 CBW-CP000100 |Thread Winder Action Pulley 41 K-14
20-064C-5034 |X-Fixed Frame Cover(L) 31 | G-64 | |44-041W-7500|0il Hose 45 M-9 CBW-DZ000100 |Thread Winder Adjusting Cam | 41 K-28
20-065A-5030 |X—Sensor Plate 31 G-85 | |44-116M-7900|0Qil Sticker 9 A-37 CBW-FA000100 [Thread Winder Action Ring | 41 K-16
20-065C-5034 |X-Fixed Frame Cover(R) 31 | G-65 | |44-120C-1230|0il Hose 45 | M-39 CBW-FA000200 |[Rubber Ring 41 K-17
20-073A—5034 |X-Fixed Frame Upper Cover(L) | 31 | G-69 | |44-120C-1230|0il Hose 45 | M—48 CBW-KC000100 |Bobbin Winder Lever Shaft | 41 K-25
20-074A—5034 |X-Fixed Frame Upper Cover(R) | 31 | G-70 | |44S008S-306H|Arm Oil Return Felt 45 | M-26 CBW-KZ000100 |Bobbin Winder Shaft | 41 K-12
20-077A-5034 |Upper Cover 31 G-73 445042S-306H [Lubrication Felt 45 | M-29 CCP-BB001500 |Upper Clamp Bracket| 37 -1
20—-082A-5034 |Ball Spline Shaft Cover Ass’y | 31 G-78 45-002A-5030 |Bracket for Control Box | 55 | P-54 CCP-BB001600 |Upper Feed Plate Bracket | 37 -18
20-083A-5034 |Spline Shaft Ass’y 31 | G-90 | [46-003C-5030 |Stand Holder 63 | T-34 CCP-BB001700 |Assist Bracket (A) 37 1-23
20-130A-5030|Spline Shaft 29 | G-30 46-004A-5030 |Base For Stand Holder | 63 | T-35 CCP-BB001800 |Assist Bracket (B) 37 =25
20S075S-306H |Washer 33 | H-9-1 46-005A-5030 |Stud For Stand Connecting | 63 | T-36 CCP-BB001900 [Lower Clamp Bracket| 37 1-35
21-001A-5030|Y-Axis Frame 33 H-1 46S001S-306H [Floppy Disk 51 0-9 CCP-BB002000 |Supporter 37 1-36
21-005A-5030 |Guide Rail for Cam Roller | 33 H-5 49-049A-5030 |Pneumatic Ass’y 49 | N-40 CCP-BJ002400 |Lower Clamp Cylinder Plate 37 =32
21-013C-5030 |Fixing Plate for Timing Belt| 33 | H-13 49A-003S-811H |Hose Nipple 61 S-9 CCP-BJ002500|Acryl Plate 37 |-44
21-017A-5030 |Dust Plate Bracket (F) 33 | H-17 91-001C-1230|Accessory Bag 51 | 0-27 CCP-BK001600 [Knuckle Stopper (C) | 37 1-40
21-021A-5030 |Dust Plate Bracket (R) 33 | H-21 91-004S-306H |[Spaner 51 0-4 CCP-BK001700 |Knuckle Stopper (D) | 37 -41
21-028A-5030 |Dust Plate Ass’y 33 | H-28 91-108C-1230|Bottle of Qil 51 | O-10 CCP-BM000400 |Cylinder Knuckle 37 -7
21-030A-5030 |Y-Axis Shaft A 33 | H-30 99-003M-5030 |Inner Box 51 0-29 CCP-CA000800 |Upper Clamp Drive Link| 37 -9
21-031A-5030|Y-Axis Shaft B 33 | H-31 AAB-SM001800 |Arm, Bed 9 A-1 CCP-CA000900 |Upper Clamp Link A | 37 I-10
21-043A-5030 |Y-Driven Timing Pulley | 33 | H-43 ABW-PS000200 |Bobbin Winder Base Ass'y | 41 K-11 CCP-CA001000 [Upper Clamp Link B | 37 =13
21-054A-5607 |Y-Drive Timing Pulley| 33 H-54 | |[AHK-=PS000100|Inner Hook Presser Shaft Ass’y| 21 D-38 CCP-FA000100 |Spring Pin Rubber 29 |G-20-1
21-126A-5030 |Shaft Dust Plate Bracket 33 | H-26 | |ALS-PS000600 |Lower Shaft Ass’y 21 D-1 CCP-FA000100 |Spring Pin Rubber 37 1-29
22039A-5030 |Lower Clamp Cylinder Knuckle | 37 -39 AMB-PS000200 |Silicon Tank Ass’y 9 A-26 CCP-KC000900 [Hinge Shaft 37 =11
22044CA-W121 |Holder 57 | Q-15 AMB-PS000300 (Thread Tension Controller Ass’y | 41 K-35 CCP-KC001000 |Upper Clamp Link Shaft A | 37 =14
22052CW-A021 (Bush 57 | Q-16 AMB-PS000600 |Hook Cover Ass’y 21 D-41 CCP-KC001100 |Upper Clamp Link Shaft B | 37 I-16
22-104A-5030 |Upper Clamp Bracket| 65 V-2 APM-PS000200 [Connecting 17 | C-43 CCP-KC001200 |Upper Feed Plate Link Shaft 37 =19
22-107A-5030|Cylinder Knuckle 65 V-1 AS—-000299-00 |Operation Box Stand Ass’y| 57 Q-2 CGA-GCO000100 |Presser Foot 17 | C-33
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CGA-GJ001200 |Lower Feed Plate 37 1-30 CMB-FC000200 |Left Cover Gasket 9 A-10 CTA-BJ000100|Spring Stopper 39 J-12
CGA-GK000700 |Upper Feed Plate 37 I-21 CMB-HK000200 |Thread Guide L 9 A-18 CTA-BJ000100 [Thread Tension Spring Stopper | 41 K-37
CHK-BD000100 [Shuttle(L) 21 | D-26 CMB-HK000600 |Thread Guide R 9 A-20 | [CTA-BJ000200 |Presser Plate 39 J-8
CHK-BJ000100|Plate 21 | D-35 CMB-HK000700 |Thread Guide L 9 | A-24 | [CTA-BJO00300 |Thread Detecting Plate | 39 | J-45
CHK-BJ000200|Inner Hook Presser Plate | 21 |D-38-2| | CMB-HK000800 |Thread Guide A 9 | A-14 | [CTA-BJO00400 |Thread Detecting Plate Guide | 39 | J—43
CHK-BJ000300|Plate 21 | D-36 CMB-HK000900 |Thread Guide B 9 A-16 CTA-BN000100 |Thread Detecting Plate Ring 39 | J-44
CHK-CH000100 |Shuttle(L) Adjusting Shaft | 21 | D-28 CMB-HK001100 |Arm Thread Guide 9 A-22 | [CTA-HL000100|Thread Guide Disk 39 J-7
CHK-HA000100 [Shuttle(H) 21 | D-22 CMB-HK001300 |Arm Thread Guide(L) | 61 | S-11 CTA-HMO000100 (Thread Tension Adjusting Shaft | 39 J-3
CHK-HA001600 |Shuttle(G) 21 D-23 CMB-HMO000100 |Adjusting Shaft (15/64"n=28) | 41 K-41 CTR-BH000800 |Tension Release Connecting Rod| 39 | J-21
CHK-HB000100 |Bobbin 21 D-20 CMB-JB000100 |Silicon Tank 9 |A-26-1| |CTR-BJ000200 [Thread Release Adjusting Plate | 39 | J-28
CHK-HB000100 |Bobbin 51 | O-11 CMB-JJ000100|Silicon Oil Window 9 |A-26-2| [CTR-BJ000300 |Thread Release Stopper| 39 | J-26
CHK-HC000100 |Bobbin Case Ass’y 21 | D-19 | |[CMB-JL0O00101 |Felt Holder 9 |A-26-4| | CTR-CA000100 |Thread Release Link | 39 | J-19
CHK-HP000100 |Shuttle Drive 21 D-24 CMB-LA000100 |Thread Take Up Cover 9 A-7 CTR-CC000100 |Thread Release Action Bar| 39 | J-38
CHK-HQO000100 |Shuttle Race ring 21 D-21 CMB-LA001001 |Face Plate 9 A-3 CTT-BB000100(Thread Trimming Sol. Bracket | 23 E-2
CHK-KZ000100 |Inner Hook Presser Shaft | 21 |D-38-1| | CMB-LA001400 [Hook Cover 21 |D-41-1| [CTT-BJ000200 [Needle Plate 23 | E-38
CHP-CL000100 |Hand Pulley Roller 11 K-8 CMB-LA007400 Top Cover 9 A-34 CTT-BJ000300 |Thread Release Notch 23 | E-11
CHP-CP000100 [Hand Pulley 41 K-1 CMB-LA007500 |Belt Cover 11 | A-58 | |CTT-CA000100|Moving Mes Link 23 | E-48
CHP-KZ000100 |Hand Pulley Shaft 41 K-6 CMB-LB000100 |Left Cover 9 A-9 CTT-CB000100|Connecting Link 23 | E-33
CLB-BG000100 |Crank Rod Lubrication Plate 45 M-5 CMB-LD000200 |Warning Sticker A-13 | |CTT-CB000400|Driving Link Ass’y 23 | E-18
CLB-BG000200 |Oil Hose Holder (L) 45 | M-10 CMB-NB000100 |Thread Winder Mes 41 K-33 | |CTT-CC000500|Connecting Rod 23 | E-27
CLB-BG000300 |Balance Lubrication Plate | 45 | M-13 CNB-HK000100 |Thread Guide 15 | B-67 | |CTT-CC000900|Connecting Bar 23 | E-35
CLB-BG000400 |Lubrication Plate 45 | M-22 CPB-BB000100 |Position Link Stopper Bracket | 19 | C—59 CTT-CL0O00100 |Lever Ring 23 | E-51
CLB-BG000500 |Lubrication Plate 45 | M-28 | [CPB-BF000100|Presser Bar Holder 17 | C-30 | |CTT-CL000200|Cam Roller 23 | E-21
CLB-BG000600 |Oil Hose Holder (A) 45 | M-12 CPB-BH000100 |Finger Guard 17 | C-34 CTT-CM000100 |Rotating Link 23 E-5
CLB-BG000700 |Shuttle Lubrication Plate 45 | M-35 CPB-CA000100 |Position Link 17 | C-18 CTT-CM000200 |Thread Release Lever| 23 | E-24
CLB-BH000100 |Oil Hose Holder (B) 45 | M-18 CPB-CA000200 |Presser Link 17 | C-16 CTT-DG000100 |Thread Trimming Cam 23 E-9
CLB-BH000200 |Needle Bar Oil Wick Holder| 45 | M-20 CPB-CA000300 |Position Driving Link | 17 | C-20 | [CTT-FB000100|Rubber Washer 23 | E-17
CLB-BH000200 |Needle Bar Oil Wick Holder (S)| 45 | M-25 CPB-CB000100 |Presser Fork Crank 17 C-4 CTT-GL0O00100|Needle Plate Cover (H) | 23 | E-40
CLB-BJ000100 |Felt Plate 47 | M-73 CPB-CB000200 |Presser Adjusting Arm 17 | C-11 CTT-GL000800 [Needle Plate Cover (G) | 23 | E-41
CLB-JB000400 |Oil Tank Ass’y 45 M-1 CPB-CC000100 |Presser Cam Connecting Rod | 17 C-3 CTT-KC000100|Thread Trimming Shaft | 23 | E-13
CLB-JD000300 |0il Wick 45 M-8 CPB-DC000100 |Presser Cam 17 C—1 CTT-NBO000100|Fixed Mes 23 | E-43
CLB-JD000300 |Shuttle Lubrication Wick| 45 | M—-31 | |{CPB—FBO000100|Position Link Stopper Rubber | 19 | C-61 CTT-NBO000100|Fixed Mes 51 | 0-23
CLB-JD000300|0il Wick 45 | M—38 CPB-KB000100 |Presser Bar 17 | C-32 CUN-BB000400 (Upper Thread Holding Bracket | 61 S-1
CLB-JD000300 |Oil Wick 45 | M-40 CPB-KC000100 |Presser Adjusting Bar| 17 | C-29 CUS-BB000700 |Idler Base 13 | B-32
CLB-JD000300|Needle Bar Oil wick 45 | M—42 | |CPB-KF000100|Presser Cam 17 | C-10 CUS-BB000800 [Main Motor Bracket 13 | B-50
CLB-JD000300 |Oil Wick 45 | M—-43 | | CPM-BM000100 |Knuckle 17 | C-45 | |CUS-BJ000100|Fix Plate 13 | B-16
CLB-JD000300|0il Wick 45 | M—-45 CPM-CA000100 |Lift Link 17 | C-48 | [CUS-BJ000300|Sensor Plate 13 | B-22
CLB-JD000300 |Oil Wick 45 | M—47 CPM-CA000200 |Connecting Rod 17 | C-46 | |CUS-BJ000400|Sensor Bracket 13 | B-27
CLB-JD000300 |Oil Wick 45 | M—49 | |CST-AC000300(Body Ass’y 43 L-1 CUS-BJ000600|Driving Motor 13 | B-43
CLB-JD000300|0il Wick 45 | M-51 CST-AD000100 [Table Supporter A 43 | L-10 CUS-BK000100 |Adjusting Block 13 | B-55
CLB-JD000300 |Oil Wick 45 | M-53 CST-AD000200 [Table Supporter B 43 | L-11 CUS-CF000100 |Bobbin Winder Driving Wheel | 13 B-9
CLB-JG000100|Qil Hose 45 | M-27 CST-AD000200 [Table Supporter “B” | 63 | T-22 CUS-CG000300 |Idler 13 | B-40
CLB-JG000300 [Shuttle Lubrication Oil Hose 45 | M-32 CST-AD000300 [Table Supporter C 43 | L-12 CUS-DA000100 [Link Cam 13 B-2
CLB-JG000500|Hose 47 | M-62 CST-AD000400 [Table Supporter D 43 | L-13 CUS-DB000100 |Crank Balancer 13 | B-15
CLB-JL000100 |Felt 45 M-6 CST-AD000500 |Table Supporter E 43 | L-14 CUS-KF000400 |Idler Shaft 13 | B-36
CLB-JL000200 [Balance Lubrication Felt (F) | 45 | M—14 CST-AD000600 [Table Supporter F 43 | L-15 CUS-KG000800 |Upper Shaft 13 B-1
CLB-JL000300 |Balance Lubrication Felt (M) | 45 | M—15 CST-AD000700 [Table Supporter G 43 L-16 CWP-BB000100 |Wiper Base 27 | F-16
CLB-JL000400 |Balance Lubrication Felt (R) | 45 | M—16 CST-AD000800 [Table Supporter H 43 | L-17 CWP-BH000100 |Wiper 27 F-5
CLB-JL000500 |Felt 45 | M=24 | |CST-BB000800|Holder for Oil Can 47 | M-64 | [ CWP-CA000100 |Connecting Link 27 | F-15
CLB-JL000700 [Shuttle Lubrication Felt(L) | 45 | M-36 | |CST-BB002300 Bracket 47 | M-67 CWP-LA000100 |Wiper Cover 27 | F-21
CLB-JL000900 |Felt 47 | M=72 | |CST-JA001200|0il Tray for Body 45 | M-60 | |CXF-BB001600(X—Motor Bracket 31 | G-81
CLB-JL001000 |Oil Return Felt (A) 45 | M-23 | |CST-JB000100|0il Box of Body 47 | M-63 | [CXF-BB001700(X-Motor Adjusting Bracket | 29 | G-54
CLB-JNO00300 |Oil Tank Gauge 45 | M-58 | |CST-LB000400|Body Cover (F) 43 | L-31 CXF-BB001800|X-Sensor Bracket 29 | G-19
CLB-JP000100|Nipple 47 | M-71 CST-LB000500|Body Cover (Rear) 43 | =34 | |CXF-BB002100|Roller Bracket 29 | G-10
CLB-LA000200|0il Tank Cover Ass’y | 45 | M-55 | [CST-LB000600|Body Cover (L) 43 | L-33 | [CXF-BC000100|X-Axis Fixed Frame | 29 | G-4
CLS-KC001000|Lower Shaft 21 | D-1-1 | |CST-LB000700|Body Cover (R) 43 | L-32 | [CXF-BC000200(X-Axis Moving Frame| 29 | G-1
CLS-KHO000100|Oscillator Shaft 21 | D-11 CST-LB000800|Tabel Covering Plate | 43 | L-28 | [CXF-BD000200|Spline Shaft Flange (F) | 29 | G-31
CMB-BB000100 [Safety Plate Bracket 9 |A-28-2| |CST-LF000100|Film 43 | L-30 | |CXF-BD000300|Spline Shaft Flange 29 | G-36
CMB-BB000200 |Emergency Switch Bracket| 9 | A-31 CST-LG001700(|Table (R) 43 | L-23 CXF-BJ002600 |X-Motor Adjusting Plate| 29 | G-50
CMB-BB000900 |[Hook Cover Hinge 21 |D-41-2| |CTA-BA0OOO100|Thread Tension Adjusting Body | 39 J-2 CXF-LB000300 [X—-Axis Frame Cover | 31 G-60
CMB-BG000100 |Safety Plate Holder 9 |A-28-3| | CTA-BD000100 |Spring Cover 39 J-9 CXF-LB000900 [X-Frame Bearing Cover| 29 | G-27
CMB-BJ000900 |Safety Plate 9 |A-28-1| | CTA-BD000200 |Spring Cover 41 | K-39 [ [CYF-BC000100|Y-Axis Frame 63 | T-18
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DBS-DA000200 |Needle Bar Bushing 15 | B-62 DSC-BA000500 |Screw(3/16”n=28) 23 E-8 DSC-CB000500 |Screw(15/64"n=28) 13 | B-12
DBS-DA000400 |Hand Pulley Bushing | 41 K-4 DSC-BA000500 |Screw(11/64"n=40) 27 | F-19 DSC-CB000500 [Screw(15/64"n=28) 13 | B-21
DBS-DA000500 |Lower Shaft Rear Bushing | 21 D-2 DSC-BA000500 |Screw (3/16”n=28) 39 | J-27 DSC-CB000500 |Screw 15 | B-60
DBS-DA000600 |Front Bushing 21 | D-27 DSC-BB000300 |Screw 23 | E-42 DSC-CB000500 |Screw(15/64"n=28) 15 | B-80
DBS-DA000900 |Presser Bar Bushing | 17 | C-24 DSC-BC000100 |Screw(11/64”n=40) 23 | E-39 DSC-CB000500 |Screw(15/64"n=28) 15 | B-85
DBS-DA001000 |Presser Cam Bushing A| 17 | C-8 DSC-BC000200 |Screw (9/64”n=40) 41 | K-34 DSC-CB000500 |Screw(15/64"n=28) 17 | C-12
DBS-DA001100 |Presser Cam Bushing B| 17 Cc-9 DSC-BF000100 |Screw 15 | B-69 DSC-CB000500 |Oscillator Shaft Screw | 21 | D-12
DBS-DA003100 |Rear Bushing 13 | B-18 DSC-BF000200 |Screw 41 K-2 DSC-CB000500 |Screw(15/64"n=28) 23 | E-19
DBS-DB000100 |Upper Shaft Bushing(F)| 13 B-7 DSC-BF000400 |Screw(15/64"n=28) 9 A-17 DSC-CB000500 |Screw 29 | G-45
DBS-DB000200 |Upper Shaft Bushing(M)| 13 | B-11 DSC-BF000600 |Screw (3/16”n=28) 27 F-2 DSC-CB000500 |Screw (15/64"n=28) | 41 K-5
DCL-AA000100|Upper Shaft Collar 13 | B-13 DSC-BF000700 |Screw(15/64”"n=28) 13 B-4 DSC-CBO000600 |Screw 21 |D-1-4
DCL-AA000200|0scillator Shaft Collar(L) 21 D-13 DSC-BF000700 |Presser Fork Crank Screw | 17 C-5 DSC-CB000600 Screw 21 D-14
DCL-AA000300|0scillator Shaft Collar(R) | 21 | D-18 DSC-BF000800 |Screw(15/64"n=28) 13 B-6 DSC-CB000700 |Screw (11/64”n=40) | 21 D-6
DCL-AA000400|Position Driving Link Collar| 17 | C—22 DSC-BF000800 |Screw(15/64”n=28) 21 | D-29 DSC-CB000700 |Screw(3/16”n=28) 23 | E-15
DCL-AA000400|Presser Foot Cylinder| 17 | C-55 DSC-BF000800 |Screw 15/64”"n=28) 21 | D-31 DSC-CB000700 [Screw (M5XL5, P0.8) 25 | E-62
DCL-AA000400|Lower Shaft Collar 21 D-5 DSC-BF000900 [Screw(11/64"n=40) 21 D-30 DSC-FA000100 |Safety Plate Holder Screw | 9 |A-28-4
DCL—-AA000400|Thread Trimming Shaft Collar | 23 | E-14 DSC-BF001000 |Presser Bar Holder Screw | 17 | C-31 DSC-FA000200 [Hinge Screw 4 K-9
DCL-AA000400|Thread Trimming Shaft Collar | 23 | E-16 DSC-BF001300 |Shuttle Upper Spring Fix Spring | 21 D-37 DSC-FA000300 |Hinge Screw 17 | C-19
DCL-AA003100|Sensor Collar 13 | B-20 DSC-BF001300 |Screw 47 | M-74 DSC-FA000400 |Presser Link Hinge Screw | 17 | C-17
DCL-BB000100 [Thread Release Shaft Collar | 39 | J-36 DSC-BF001700 |Screw 41 K-32 DSC-FA000500 [Hinge Screw 17 | C-15
DCL-BB000200 |Wiper Base Collar 27 | F-20 DSC-BF001800 |Screw (1/8”n=40) 41 | K-21 DSC-FA000800 |Hinge Screw 27 F-8
DGR-AA000100 |Lower Shaft Gear 21 | D-1-2 | | DSC-BF002000 |Screw (9/64”"n=40) 23 | E-44 DSC-FA000900 [Hinge Screw 27 | F-12
DGR-AA000200 |Oscillator Shaft Gear | 21 D-15 DSC-BF002100 |Thread Trimming Lever Screw | 23 | E-54 DSC-FA001200 |Stud for Presser Link | 17 | C-47
DGR-AA002400 |X—Pinion 29 | G-22 DSC-BF002200 |Screw 31 | G-86 DSC-FA001500 |Hinge Screw 39 | J-20
DGR-AC000100 [Hand Pulley Gear A 15 | B-89 DSC-BF002400 |Screw (9/64”n=40) 45 | M-17 DSC-FA001600 [Hinge Screw A 39 | J-22
DGR-AC000100 [Hand Pulley Gear 41 | K-10 DSC-BF003100 |Screw 31 |G-74-1| | DSC-FA001700 |Stud 17 | C-52
DGR-AF000800 |X-Axis Rack 29 G-2 DSC-BF008400 |Top Cover Screw 9 A-35 DSC-FA001800 [Hinge Screw 23 | E-46
DMT-AC000100 |Main Driving Motor 13 | B-42 DSC-BG000100 |Screw (9/64"n=40) 39 | J-46 DSC-FA010200 |Hinge Stud 37 I-5
DPK-BA000400 |O-ring 17 | C-51 DSC-BH000300 |Screw(B) 31 | G-76 DSC-FB000100 |Hinge Screw 21 D-9
DPK-CB000100 |Arm Rubber Cap(L) 9 A-40 | |DSC-BJ000100|Screw(9/32"n=28) 13 B-5 DSC-FB000200 |Hinge Screw B 39 | J-24
DPK-CB000200 |Rubber Cap 9 A-6 DSC-BJ000200|Screw(11/64”"n=28) 9 A-5 DSC-FB000300 |Hinge Screw 23 | E-36
DPK-CB000200 |Rubber Cap 9 A-36 | |[DSC-BJ000200|Screw(15/64"n=28) 9 A-11 DSC-FB000400 [Hinge Screw 23 | E-34
DPK-CB000200 |Needle Bar Rubber Cap| 9 A-38 | |[DSC-BJ000200|Screw(11/64”"n=40) 9 |A-28-11| | DSC-FD000100 |Hinge Screw 23 | E-30
DPK-CB000200 |Rubber Cap 9 A-39 DSC-BJ000200|Safety Bracket Screw| 9 A-29 DSC-FF000100|Fix Hinge Screw 17 | C-21
DPK-CB000200 |Arm Rubber Cap(M) 9 A-41 DSC-BJ000200|Emergency Switch Screw 9 A-32 DSC-FF001100|Lever 31 G-74
DPK-CB000500 |Qil Tank Rubber Cap | 45 M-2 DSC-BJ000200|Screw 11 | A-46 DSC-FG000100 |Thread Trimming Lever Shaft | 23 | E-52
DPK-CB000700 |Arm Rubber Cap(S) 9 A-42 | |DSC-BJ000200|Screw (11/64"n=40) | 21 | D-45 DSC-FH000100 |Hinge Stud 17 | C-38
DPK-CB002200 |Rubber Cap 31 G-87 | |DSC-BJ000200|Screw (11/64”n=40) | 45 | M-30 DSC-GA000100 |Thread Release Lever Pin | 23 | E-25
DPK-CZ000300 [Rubber Cap 43 L-21 DSC-BJ000200|Screw 45 | M-56 DSC-HA000100 |Presser Adjusting Screw| 17 | C-26
DPL-BC001000|Timing Puller 13 | B-29 DSC-BJ000300|Screw(9/64”"n=28) 9 A-8 DSC-HB000300 |Wiper Base Joint 27 F-17
DPL-BC001800|Spacer For Main Motor | 13 | B-51 DSC-BJ000300|Screw(9/64”n=40) 13 | B-23 DSC-HB000700 |Finger Valve Supporter | 49 N-4
DPL-BC001800|Pulley 13 | B-59 | |[DSC-BJ000300|Screw (9/64"n=40) 39 | J-41 DSC-HB001200 |Supporter for Belt Cover C| 11 | A-61
DPL-BC001900|X-Driving Pulley 29 | G-58 | |DSC-BJ000400|Screw (11/64"n=40) | 21 D-8 DSC-HBO001300 |Supporter for Belt CoverB| 11 | A-60
DPL-BC002001|X-Driven Pulley 29 | G-44 | |[DSC-BJ000500(Screw 19 | C-62 DSC-HBO001400 |Supporter for Belt Cover A | 11 A-59
DPN-AA000300 |Connecting Rod Pin | 17 C-6 DSC-BJ000600|Screw(15/64"n=28) 19 | C-60 DSC-HD000100 |Safety Plate Hook 9 |A-28-8
DPN-AA000500 |Thread Release Pin 39 | J-42 | |DSC-BJ000800|Screw (11/64"n=40) | 23 | E-55 DSC-HD000200 |Spring Hook Screw 39 | J-30
DPN-AB000100 |Pin 9 |A-1-3 | [DSC-BJ001100|Screw (11/64"n=40) | 45 | M—11 DSD-AA000100 |Wiper Solenoid Ass’y | 27 | F-23
DPN-AD000400 [Thread Release Shaft| 39 | J-34 | [DSC-BJ001300|Screw(9/64”"N=40) 61 | S-12 DSD-AB000100 |Thread Trimming Sol. Ass'y 23 E-1
DPN-AD000600 |Roller Shaft 23 | E-22 DSC-CA000200 |Screw (9/64"n=40) 39 J-4 DSN-AA000200 |Nut(9/64"n=40) 9 |A-28-9
DPN-BB000100 |Position Link Stopper| 17 | C-57 DSC-CA000400 |Position Driving Link Collar Screw | 17 | C—23 DSN-AA000200 |Nut (3/16"n=28) 39 | J-23
DPN-BC002000 |Upper Clamp Spring Pin 37 | I1-28 DSC-CA000400 |Screw (15/64™n=28) | 17 | C-56 DSN-AA000300 |Nut(11/64”n=40) 9 |A-28-5
DSC-AA000200 (Screw(11/64”n=40) 39 | J-32 DSC-CB000100 |Screw 13 | B-10 DSN-AA000300 |Nut(11/64”n=40) 27 F-9
DSC-AA000401 |Link Stopper Screw 25 | E-57 DSC-CB000300 Screw(11/64"n=28) 9 A-27 DSN-AA000300 |Nut (11/64"n=40) 39 | J-31
DSC-AA002100 |Plug Bolt (M=5T) 61 | S-10 DSC-CB000300 |Screw(11/64”"n=40) 15 | B-63 DSN-AA000400 [Screw(15/64"n=28) 9 | A-15
DSC-AA002201 |Stand Support Bolt 43 -2 DSC-CB000300 |Screw 15 | B-65 DSN-AA000400 |Nut(3/16"n=28) 23 E-4
DSC-BA000100 |Screw(9/64”n=28) 9 A-19 DSC-CB000300 |Screw (11/64"n=40) | 41 | K-15 DSN-AA000400 |Nut(15/64"n=28) 23 | E-26
DSC-BA000100 |Screw(9/64”"n=28) 9 A-21 DSC-CB000400 |Screw(1/4”n=40) 13 | B-14 DSN-AA000500 |Nut(11/64"n=40) 19 | C-63
DSC-BA000100 [Screw(9/64”n=28) 9 A-25 DSC-CB000400 [Screw(15/64"n=28) 15 | B-90 DSN-AA000500 |Nut(1/4”n=40) 21 | D-10
DSC-BA000100 |Screw (9/64”n=40) 27 F-6 DSC-CB000400 |Screw(1/4”n=40) 17 C-2 DSN-AA000600 |Nut(3/16”n=32) 27 | F19-1
DSC-BA000100 |Screw 27 | F-22 DSC-CB000400 |Screw 21 |D-18-1| [ DSN-AA000600 |Nut 67 | V-20
DSC-BA000500 |Screw(3/16”n=28) 13 | B-17 DSC-CB000400 |Screw(1/4”"n=40) 23 | E-10 DSN-AA000700 |Nut 41 | K-43
DSC-BA000500 |Screw(3/167n=28) 23 E-3 DSC-CB000500 |Screw(15/64"n=28) 13 B-8 DSN-AA000800 |Nut(3/16”n=28) 23 | E-37
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DSN-AA000800 |Nut(3/16”n=28) 45 | M-19 | |GP-006899-00 |Bracket(R) 67 V-4 PPP-AA000100|Elbow 61 S-7
DSN-AA000900 |Nut 23 | E-31 GP-006900-00 |Air Cylinder(CV20-20D) | 67 | V-10 | [PPP-AA000100|Air Fitting 67 | V-17
DSN-AC000100 |Nut 37 |-47 GP-006911-03|Lower Feed Plate 63 T-1 PPP-AA000200|Hose Niple 37 | 1-49
DSN-CCO000100 |Presser Adjusting Spring Nut 17 | C-27 GP-006927-00(Table Supporter “C” 63 T-24 PPP-AA000200|Hose Nipple 49 | N-20
DSN-CDO000100 |Thread Adjusting Nut | 39 | J-13 GP-006928-00|Upper Feed Plate 63 T-2 PPP-AA000800|Elbow 49 N-2
DSN-CD000200 [Second Thread Adjusting Nut | 39 | J-18 GP-006929-00 |Assist Bracket A 63 T-6 PPP-AA000900|Elbow Union 49 | N-13
DSP-AA000200 |Presser Adjusting Spring 17 | C-28 GP-006930-00 |Assist Bracket B 63 T-4 PPP-AA002000|Straight 49 | N-34
DSP-AA000300 |[Position Link Stopper Spring 19 | C-58 GP-006943-00 |X-Fixed Frame 63 | T-14 PPP-AA002200|Quick Joint 49 N-1
DSP-AA000600 |Inner Hook Presser Spring | 21 D-40 GP-006944-00|X-Moving Plate 63 T-3 PPP-AA002300|Elbow Union 37 1-48
DSP-AA000700 |Spring 23 | E-20 | |GP-006945-00|X-Rack 63 T-5 PPP-AA002800|Half Union 49 | N-15
DSP-AB000100 [Thread Winder Spring| 41 K-30 GP-006946-00 [Upper Feed Plate Bracket | 63 T-7 PPP-AB000100|Speed Controller 17 | C-42
DSP-AB000200 |Return Spring 39 | J-29 GP-006947-00 [X-Axis LM-Guide Asm | 63 T-8 PPP-AB000600|Speed Controller 37 -4
DSP-AB000300 |Thread Stick Return Spring| 25 | E-59 | |GP—-006948-00|X-Sensor Plate 63 T-9 PPP-AC000100|Straight 49 | N-33
DSP-AC000100 |Safety Plate Spring 9 |A-28-7| [GP-006956-00 |X-Fixed Frame Upper Cover(L) | 63 | T-10 | |PPP—AD000100|Hose 17 | C-39
DSP-AC000200 [Washer Spring 27 | F-14 GP-006969-00 [X-Fixed Frame Upper Cover(R) | 63 | T—11 PPP-ADO00100|Air Tube 37 |I-50
DSP-AC003200 |Upper Clamp Spring (L)| 37 1-26 GP-006972-00|Covering Plate 63 | T-12 | [PPP-ADO00100|Air Tube 49 | N-25
DSP-AC003300 |Upper Clamp Spring (R) 37 |I-27 GP-006973-02|Film 63 | T-13 | [PPP-AD000200|Air Tube 49 | N-14
DSP-AD000100 |Hook Cover Plate Spring A| 21 | D-43 | |[GP-006974-00 Table(Front) 63 | T-15 | |PPP—AD000200|Urethane Hose(d6) 61 S-8
DSP-AD000200 |Hook Cover Plate Spring B| 21 | D-44 | |GP-006975-02|Model Mark(GS) 63 | T-16 | [PPP-AF000100|Plug Bolt 49 | N-16
DSP-BA000100 |Spring(H) 39 | J-10 GP-006976-02 |Model Mark(HS) 63 | T-17 PPP-AG000100 |Finger Valve 49 N-3
DSP-BA000200 [Spring 39 | J-17 GP-006978-00|Y-Sensor Plate 63 | T-19 | [PPP-BA000100|Air Solenoid Valve 49 | N-19
DSP-BA000300 |Thread Tension Spring | 41 | K-38 | |GP—006979-00|Table Supporter “E” | 63 | T-20 | [PPP-BB000400|Manifold Block 49 | N-18
DSP-BB000100 |Thread Take-Up Spring (H) 39 | J-5 GP-006980-00Table Supporter “F” | 63 | T-21 | |PPP-BC000100|Silencer 49 | N-17
DWS-AA000100 |Link Cam Washer 13 B-3 GP-006981-00(Table Supporter “J” 63 | T-23 | |PPP-BD000100|Filter Regulator 49 N-7
DWS-AA000200 |Washer 41 | K-22 | |GP-006982-00Table Supporter “K” | 63 | T-25 | [PPP-BF000100Valve 49 | N-21
DWS-AA000300 |Shuttle Needle Washer | 21 | D-34 | |GP-006983-00|Lower Feed Acryl Plate | 63 | T-26 PPP-BG000100 |Air Pressure Switch 49 | N-12
DWS-AA000400 |Washer 9 |A-28-6| |[GP-007087-00|Lower Feed Plate B 63 | T-27 PPP-CA000200|Presser Foot Cylinder| 17 | C-37
DWS-AA000400 |Washer 41 | K-27 | |GP-007088-00 |Lower Feed Acryl PlateB | 63 | T-28 | |[PPP-CAO001400|Air Cylinder 37 -3
DWS-AA000500 |Washer 9 |A-28-12| |GP-009257-02|Model Mark(GS) 11 | A-44 | [PPP—CA001500|Lower Clamp Cylinder | 37 | 1-31
DWS-AA000500 |Washer 31 |G-86-1| |[GP—009844-00 |Thread Trimming Lever “B"(G) | 23 | E—-50 PPP-CA003200(Pin Cylinder Ass’y 61 S-5
DWS-AA000500 |Washer 45 | M-21 GP-011049-00|Caution Sicker 53 | P-51 PSC-AC000200 |Screw (M4XxP0.7) 41 | K-29
DWS-AA000600 |Washer 23 | E-32 | |[GP-013397-00|Y-Feed Bracket 33 | H-14 PSC-AC000200 |Screw 67 V-2
DWS-AA000600 Washer 27 | F-13 | |GP-013398-01|Y-Sensor Plate 35 | H-71 PSC-AC000200 |Screw 67 V-5
DWS-AA000600 Washer 27 | F-18 GP—-014162-00 |Palette Cylinder Assist Bracket| 67 | V-18 PSC-ACO000300 |Shuttle Drive Screw 21 D-25
DWS-AA000600 |Washer 45 M—4 GP-014836-01 [X-Sensor 29 | G-17 PSC-AC000800 |Screw (M4, L10) 47 | M-65
DWS-AA000700 |Oscillator Shaft Washer | 21 | D-16 | |GP—-014837-01|Y-Sensor 35 | H-66 PSC-AC001400 |Screw(M4xP0.7) 23 E-6
DWS-AA000800 |[Thrust Washer 21 D-4 GP-019553-00|Emergency Switch 9 A-30 PSC-AC001500 |Screw(M4xP0.7) 23 | E-12
DWS-AA001100 |Finger Guard Washer | 17 | C-36 | |GP-020607-00|Y-Sensor Bracket 35 | H-68 PSC-AC001700 |Screw(M5xP0.8xL10) | 49 N-8
DWS-AA001200 |Washer 39 | J-25 GP-030533-00 |Fixing Plute 33 | H-36 PSC-AC002000 |Screw (M6, L20) 31 | G-88
DWS-AA001700 |Washer (t=0.4) 23 | E-47 | |GP-038187-00|CPU P.C.B. Cover 53 | P—47 PSC-AC002200 |Screw (M4, L10) 29 | G-20
DWS-AA001800 |Washer (t=0.5) 23 | E-47 | |GP-038536-00|Wick 47 | M-75 PSC-AC002200 |Screw (M4, L10) 37 | 1-22
DWS-AA002100 |Washer (M5) 49 | N-10 | |[GP-046265-00|486 CPU Card Sticker | 55 | P-83 PSC-AC002200 |Screw (M5, L20)) 47 | M-68
DWS-AA002200 |Washer 17 | C-14 | |GP-048248-00 |Operation Box Stand ass'y| 63 | T-33 PSC-AC002300 |Screw (M4XP0.7xL23) | 49 N-5
DWS-AA004000 |Washer (t=0.6) 23 | E-47 PBR-AA001400|Spline Shaft Flange Bearing | 29 | G-33 PSC-AC003100 |Screw(M5, L10) 63 | T-40
DWS-AA004100 |Washer (t=0.7) 23 | E-47 | |PBR-AA003000|X-Frame Bearing (6001zz)| 29 | G-25 PSC-AC003200 |Screw (M6, L15) 29 | G-11
DWS-AA007900 |Idler Washer 13 | B-38 | |PBR-AA004300|ldler Bearing(62/22zz) | 13 | B-37 PSC-AC003200 |Screw (M6XP1.0XL15) | 49 | N-36
DWS-AA008200 |Spline Shaft Washer | 29 | G-29 | |PBR—AA004600|Spline Shaft Frange Bearing 29 | G-40 PSC-AC003500 |Screw (M4xL12) 61 S-2
DWS-AA008400 |Washer (M6) 49 | N-37 PBR-BA000100 |[Needle Bearing 13 | B-19 PSC-AC003700 |Screw 13 | B-44
DWS-AA008600 |Cylinder Washer 37 -6 PBR-BA000300 |[Needle Bearing 21 D-3 PSC-AC003700 |Screw(M5, L20) 13 | B-56
DWS-AB000500 |Table Support Spacer (B) | 43 | L-38 PBR-BA000300 [Shuttle Needle Bearing | 21 | D-33 PSC-AC003700 |Screw (M5, L20) 29 | G-8
DWS-AB000600 |Table Support Spacer (D) | 43 | L-40 PBR-BC000100 [X-Axis Rack Roller 29 | G-14 PSC-AC003700 |Screw (M6, L20) 29 | G-55
EP-000074-00 |[FDD 53 P-6 PBR-FF000200 |Nut 29 | G-35 PSC-AC003900 |Screw (M5, L.20) 29 | G-6
EP-000291-00 |Fan Ass’y 53 | pP-25 | |PBR-FF000300|X—Axis Spline Nut (R)| 29 | G-41 PSC-AC003900 |Screw 29 | G-6-1
EP-000474-00 |FDD 53 P-6 PBR-GB000100 |Rod End(R) 23 | E-28 PSC-AC003900 |Screw (M5, L15) 29 | G-7
GP-001671-03|Model Mark(HS) 11 | A-43 | [PBT-BC000600|Belt for Upper Shaft | 13 | B-31 PSC-AC003900 |Screw 37 -2
GP-002085-00 |Supporter 67 V-7 PBT-BC000900|X-Timing Belt 29 | G-57 PSC-AC003900 |Screw(M5, L15) 63 | T-37
GP-005944-00|FDD lIsolation Plate 55 | P-69 | |PKY-ABO000200|X-Axis Spline Nut (R) Key | 29 | G-42 PSC-AC004000 |Screw 11 | A-62
GP-006893-00 |Shaft 67 | v-16 | |PKY=AB000300Key 29 | G-24 PSC-AC004900 |Screw (M4, L8) 37 | 1-37
GP-006895-00 |Bushing 67 | V-14 PMT-BK000100 |X-Step Motor 29 | G-46 PSC-AC005200 |Bolt 9 |A-1-2
GP-006896—-00 |Support 67 | v-13 | |[PPN-AA000100|Pin 21 | D-1-3 | | PSC-AC005200 |Screw(M10, L35) 11 | A-48
GP-006897-00 |Support 67 | v—-12 | |PPN-AF000100|Spring Pin (@4, L=10)| 41 K-7 PSC-AC005200 |Screw (M10, L35) 43 | L-18
GP-006898-00 |Bracket(L) 67 V-1 PPN-AF000300|Hook Cover Spring Pin | 21 | D-42 PSC-AC007700 |Screw(M8, L35) 11 | A-53
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PSC-AC007700 |Screw(M8, L35) 13 | B-52 PTL-AB000300|L Shape Wrench 51 0-7 SC-0164-2700 |Screw(11/64"n=40) 35 | H-74
PSC-AC007800 |Screw(M8, L100) 11 A-56 PTL-AB000400|L Shape Wrench 51 0-6 SC-0175-7400|Screw 45 | M-52
PSC-AC008300 |Screw(M8, L30) 13 | B-33 | [PTL-AB000500|L Shape Wrench 51 | 0-26 | |SC-0202-5030|Screw (3/16”n=28) 45 M-3
PSC-AC008300 |Screw (M8, L30) 29 | G-51 | |PTL-BA000100 |Driver(L) 51 | 0-3 | [SC-0308-5607|Screw (1/4”n=40) 33 | H-55
PSC-AC008400 |Screw(M8, L30) 13 | B-47 PTL-BA000200 |Driver(M) 51 0-2 SC-0317-2700 |Screw (15/64"n=28) 33 | H-37
PSC-AC008400 |Screw (M8, L30) 29 | G-47 PWR-AH000200 |Retaining Ring 15 | B-87 SC-031C-2700|Screw 29 | G-32
PSC-AC008500 |Screw (M6, L40) 13 | B-57 PWS-AA000100 |Thrust Bearing Washer(AS1730) | 15 | B—86 SC-0352-4515|Screw (3/167n=28) 39 | J-35
PSC-AC008500 |Screw (M6, L40) 29 | G-56 PWS-AA000200 |Washer 25 E-56 SC—-0543-1230|Screw (M5, L20) 45 | M-61
PSC-AC008700 |Screw (M5, L30) 29 | G-37 PWS-AA000200 |Washer 25 E-64 SC-0548-4122|Screw(3/16"n=28) 13 | B-28
PSC-AC008700 |Screw (M5, L30) 31 | G-79 PWS-AA000200 |Washer 29 | G-21 SC-0548-4122|Screw (3/16”"n=28) 45 M-7
PSC-AC008700 |Screw 67 | V-11 PWS-AA000200 |Washer 37 -34 SC-0548-4122|Screw 45 | M-50
PSC-AC008900 |Screw (M6, L20) 43 L-9 PWS-AA000200 |Washer 37 -38 SC-150-2500 |Fix Screw 17 | C-54
PSC-AC009800 |Screw (M4, L30) 37 1-33 PWS-AA000400 |Washer 39 | J-33 SC-517-1230 |Finger Guard Screw 17 | C-35
PSC-AC010500 |Screw (M4XxP0.7) 49 | N-22 PWS-AA000500 |Washer 27 | F-26 | |SC-A308-5607/|Idler Shaft Screw 13 | B-41
PSC-AC012500 |Screw (M8, L25) 31 G-82 PWS-AA000600 |Lift Link 17 | C-50 SC-A308-5607|Screw 29 | G-23
PSC-BA000100 [Screw 27 | F-24 PWS-AA000900 |Washer 13 | B-46 SN-0105-4000 |Lift Link 17 | C-49
PSC-BB000100 |Screw 67 | V-19 PWS-AA000900 [Washer 29 | G-9 SN055S-81H2 |Screw (M4, L8) 37 | 1-24
PSC-BB000400 |Screw 29 | G-28 PWS-AA000900 |Washer 29 | G-39 SPS-PT-OP |Operation Box ass'y | 63 | T-32
PSC-BB000900 [Screw B 37 [-43 PWS-AA000900 |Washer 31 |G=75-1| |SW-000085—-00|Presser Adjusting Am Nut | 17 | C-13
PSC-BB000900 |Screw 37 I-45 PWS-AA000900 |Washer 31 | G-80 | [sw-0115-1011|Washer 19 | C-64
PSC-BH000200 |Screw 43 | L-35 PWS-AA000900 |Washer 47 | M—-69 Arm Thread Guide nut 9 | A-23
PSC-BH000400 |Screw (M4, L8) 31 | G-61 PWS-AA001000 |Washer 49 N-6 Driver(S) 51 O-1
PSC-BH000400 |Screw (M4, L8) 31 | G-66 | | PWS-AA001000 |Washer 49 | N-24 Quick Coupling 49 | N-32
PSC-BH000400 |Screw (M4, L8) 31 G-71 PWS-AA001000 |Washer 67 V-3
PSC-CB000200 |Screw 27 F-28 PWS-AA001000 |Washer 67 V-6
PSC-CB000200 |Screw (M4XxP0.7) 41 K-24 PWS-AA001400 |Washer 15 | B-91
PSC-CB001100 |Screw 13 | B-30 PWS-AA001400 |Washer 29 | G-15
PSC-CB001100 [Screw(15/64"n=28) 31 | G-59 PWS-AA001400 |Washer 43 | L-9-1
PSC-DA000100 |Screw 43 L-24 PWS-AA001700 |Idler Washer 13 | B-35
PSC-DC000300 |Screw (@3, L16) 43 L-27 PWS-AA001700 |Washer 13 | B-49
PSC-DC000300 |Screw 43 L-29 PWS-AA001700 |Washer 13 | B-54
PSN-AA000200|Nut 23 E-29 PWS-AA001700 |Washer 29 | G-49
PSN-AA000200|Nut 25 E-58 PWS-AA001700 |Washer 31 G-84
PSN-AA000400|Cylinder Knuckle Nut | 37 -8 PWS-AA002200 |Washer 11 | A-50
PSN-AA000700|Nut (M5XP0.8) 49 | N-11 PWS-CA000100 |Spring Washer 27 | F=25
PSN-AA000900|Nut 13 | B-58 PWS-CA000700 (Washer 37 I-59
PSN-AA000900|Nut 29 | G-16 PWS-CA000800 [Spring Washer 13 | B-45
PSN-AA000900(Nut (M6XP1.0) 49 | N-38 | | PWS-CA000800 |Spring Washer 29 | G-8
PSN-AA000900|Nut 63 | T-39 PWS-CA000800 [Spring Washer 29 | G-38
PSN-AA002200|Nut 11 | A-54 PWS-CA000800 |Spring Washer (M5) | 49 | N-9
PSN-AA002200|Nut 11 A-57 PWS-CA000900 [Spring Washer 49 | N-23
PSN-AA002500|Nut 31 G-75 PWS-CA000900 |Spring Washer (@4) 61 S-3
PSN-AA002700|Nut 43 -7 PWS-CA001000 [Spring Washer 63 | T-42
PSR-AA000900|Spline Nut C-Ring(@30) | 29 | G-43 PWS-CA001500 |Spring Washer 13 | B-53
PSR-AB000600|C-Ring (8#28) 29 | G-26 | | PWS-CA001500 |Spring Washer 31 | G-83
PSR-AB000900|C-Ring (847) 29 | G-34 PWS-CA001700 [Spring Washer 11 A-49
PSR-AC000100 |Oscillator Shaft E-ring (@9) 21 D-17 PWS-CA001700 [Spring Washer 43 | L-19
PSR-AC000200 |Rod Connecting E-ring | 17 | C-7 PWS-CA002000 |Spring Washer 13 | B-34
PSR-AC000200 [E-ring(@5) 27 F-4 PWS-CA002000 [Spring Washer 13 | B-48
PSR-AC000200 |[E-Ring 41 K-26 PWS-CA002000 [Spring Washer 29 | G-48
PSR-AC000400 |Inner Hook Presser E-ring (83)] 21 | D-39 | [SC-000461-00|Screw (M3.5XL16) 57 |Q-1-5
PSR-AC001100 |[E-Ring 37 =12 SC-000683-00 [Screw Ass’y (M4, L10) 53 | P-13
PSR-AC001100 |[E-Ring 37 I-15 SC-000683-00|Screw Ass’y 53 | P-32
PSR-AC001100 |[E-Ring 37 =17 SC-000683-00|Screw (M4, L10) 53 | P-34
PSR-AC001100 [E-Ring 37 I-20 SC-000683-00 |Screw Ass’y (M4xL10) 55 | P-63
PSR-AH000100 [Snap Ring 15 | B-88 SC—-000683-00 |Screw Ass'y(M4xL10) 59 R-5
PTC-AF000200|Roller 43 L-8 SC-000683-00 |Screw Ass'y (M4XL10 59 R-8
PTC-AG000100 (Belt Tie 47 | M-70 SC-0104-4517 |Presser Bar Bushing Screw| 17 | C-25
PTC-AG000200 |Cable Tie 49 | N-39 SC-0108-4113|Screw (M6) 39 | J-14
PTC-AH000100 [Cable Holder 11 A-45 SC-0114-4515|Screw 15 | B-84
PTL-AB000100 |L Shape Wrench 51 | 0-8 | [SC-0140-4111|Stopper (1/4’n=28) | 13 | B-39
PTL-AB000200 |L Shape Wrench 51 | 0-5 ||SC-0164-2700|Screw (M5, L5) 33 | H-53
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